PK511J SE PK511J

INDUSTRIAL SEWING MACHINE

EFAUAEFRDS) KAUUN MFG. CO.UTD. {gi m gﬁﬂﬂ % Eﬁi i—; 14:
INSTRUCTION BOOK&
PARTS LIST

3 R
The specification and/or of the equipment described in this instruction book and par rts c € K‘ SMAMNRTERDE
list are subject to change because of modification without previous notice. 05A01.0CT. 2013 KAULIN MFG. CO.LUTD.




SiRUSA’
I Sew Reach

Introduction

IMPORTANT SAFETY INSTRUCTIONS

Putting sewing systems into operation is prohibited until it has been ascertained that the sewing systems in which these
sewing machines will be bulilt into, have conformed with the safety regulations in your country.
Technical service for those sewing sy is also prohibited

1. Observe the basic safety measures, including, but not limited to the following ones, whenever you use the machine.
2. Read all the instructions, including, but not limited to this Instruction Manual before you use the machine.
In addition, keep this Instruction Manual so that you may read it at anytime when necessary.
3. Use the machine after it has been ascertained that it conforms with safety rules/standards valid In your country.
4. All safety devices must be in position when the machine is ready for work or in operation.
The operation without the specified safety devices is not allowed.
5. This machine shall be operated by appropriately-trained operators.
6. For your personal protection, we recommend that you wear safety glasses.
7. For the following, turn off the power switch or disconnect the power plug of the machine from the receptacle.
7-1 For threading needle(s), looper, spreader etc. and replacing bobbin.
7-2 For replacing part(s) of dle, presser foot, throat plate, looper, spreader, feed dog, needle guard, folder, cloth guide etc.
7-3 For repair work.
7-4 When leaving the working place or when the working place is unattended.
7-5 When using clutch motors without applying brake, it has to be waited until the motor stopped totally.

8. If you should allow oll, grease, etc. used with the machine and devices to come in contact with your eyes or skin or
swallow any of such liquid by mistake, immediately wash the contacted areas and consuit a medical doctor.

HSITON3

9. Tampering with the live parts and devices, regardless of whether the machine Is powered, is prohibited.
10. Repalr, remodeling and adjustment works must only be done by appropriately trained technicians or specially skilled
personnel. Only spare parts designated by can be used for repairs.
11. General maintenance and inspection works have to be done by appropriately trained personnel.

12. Repair and maintenance works of electrical components shall be conducted by qualified electric techniclans or under
the audit and guidance of specially skilied personnel.

Whenever you find a failure of any of electrical components, immediately stop the machine.

13. Before making repair and maintenance works on the machine equipped with pneumatic parts such as an air cylinder,
the air compressor has to be detached from the machine and the compressed air supply has to be cut off. Existing
residual air pressure after disconnecting the air compressor from the machine has to be expelled. Exceptions to this
are only adjustments and performance checks done by appropriately trained technicians or specially skilled personnel.

14. Periodically clean the machine throughout the period of use.

15. Grounding the machine is always necessary for the normal operation of the machine. The machine has to be operated
in an environment that is free from strong noise sources such as high-frequency welder.

16. An appropriate power plug has to be attached to the machine by electric technicians. Power plug has to be connected
to a grounded receptacle.

17. The hine Is only all d to be used for the purpose intended. Other used are not allowed.
18. Remodel or modify the machine in accordance with the safety rules/standards while taking all the effective safety
measures. no resp ibility for d ge caused by remodeling or modification of the machine.

19. Warning hints are marked with the two shown symbols.

Danger of injury to operator or service staff

Items requiring special attention

A -0 o= A A 1@

-<— @ L

> >p>

X2 | 2[¥] Pl

© - There is the possibllity that slight to serious injury or death may be caused.
« There is the possibility that injury may be caused by touching moving part.
@ - To perform sewing work with safety guard.
» To perform sewing work with safety cover.
« To perform sewing work with safety protection device.

© - Turn OFF the power and perform “threading”, “replacement of bobbin or
needle”, “cleaning”, “adjustment” and “lubrication”.

PO1




SiRUBSA .. ..

FOR SAFE OPERATION

Introduction

A

. To avoid personal injury, never put your fingers under the needle when you turn ON

the power switch or operate the sewing machine.

. To avoid personal injury, turn OFF the power switch when you tilt the machine head.
. To prevent possible personal injury caused by being caught in the machine, keep

your fingers, head and clothes away from the handwheel and the thread take-up
while the sewing machine is in operation. In addition, place nothing around it.

. Never operate the machine with the safety devices such as needle bar cover, finger

guard, eye guard cover, etc. removed.

. To avoid personal injury, be careful not to allow your fingers in the machine when

tilting the machine head.

. For the safety, never operate the sewing machine with the ground wire for the

power supply removed.

. Be sure to turn OFF the power switch in prior when connecting/disconnecting the

power plug.

. When thunders occurs, stop the work for the safety and disconnect the power plug.
. When the sewing machine is suddenly moved from a cold place to a warm place,

there is a case where dew condensation may occur. Turn ON the power after there
is no worry of the drop of water.

. To prevent fires, periodically draw out the power plug from the plug socket and

clean the root of the pins and the space between pins.

P02




SiRUSA’
I Sew Reach

Introduction

CAUTION BEFORE OPERATION

| WARNING :
To avoid malfunction and damage of the machine, confirm the following.

+ Use the oil adaptable to the machine specifications.

+ Clean the sewing machine thoroughly before using it for the first time.

+ Remove all dust collected on the sewing machine during the transportation.

+ Confirm that the voltage and phase are correct.

+ Confirm that the power plug is properly connected.

+ Never use the sewing machine in the state where the voltage type is different from the
designated one.

+ The direction of rotation of the sewing machine is clockwise as observed from the handwheel
side. Be careful not to rotate it in reverse direction.

- Before applying power, release the stop-motion mechanism and turn by hand the needle
driving pulley in order to ensure that the machine is in order.

* To install the machine, the frame support bar has to be firstly inserted into the table.

+ When operating the sewing machine, turn ON the power switch after properly setting the head
on the table.

+ Operate the handwheel after the sewing machine has totally stopped.

HSITON3

P03




iRU3A’
SI U Sew Reach

Introduction

CONTENTS
1. SPECIFICATIONS ...cciiciuiniscsssscscsssissisiscssssmsssusssssvsssnsscasasss sssssssindsaasisnsisssdssusssnassansapsosan 05
2. PREPARATION OF THE SEWING MACHINE ...........ccceoemtrtrrerrerrrcerseeresnseeesecsennans 05
2-1. Installation....................... A4S SOV RUH SO S S UU ke dRBtRdan oG nnanannasuserannnansansssan 05
2-2: LUDTICA O cisiiicisuivicmnisosinnisivnssniisninnsiatinsnsisinnsesiinnnnnisisinnssssessssnssionsesannassassassns - 06
2-3. Attaching the NEedIe ..ot st sa e e s en e e s as s b snas 06
2-4. Attaching the needle bar cover............ e S SRR USSR S SRR S RS 07
2-5. Attaching the button tray assembly .............ccvvcieininenseccnncsnicnnnns .07
2-6. Threading the MACKINE.........c.ccriiiirr sttt be s e besrben 07
3. ADJUSTMENT OF THE SAWING MACHINE ........cccoseirirerteiececccsnecrsenessesssenesssssseens
3-1. Thread tension adjustment.....
3-2. Adjustment of the thread pull-off lever
3-3. Adjusting the tension lever ......

3-4. Adjusting the nipper .......
3-5. Adjusting the thread tension guide on the face plate...
3-6. Needle-to-looper relation

3-7. Position of the needle guide..... S S SRS SRS RSN
3-8. Height of the button clamp............cccerverneccniniiinn e

3-9. Work prossing fOrce ...cuiiiisiisisissisimissisisseisssiinmnnes
3-10. Adjustment of the button clamp stop lever.......

3-11. Timing of thread tension release
3-12. Setting for 2- or 4-hole buttons....
3-13. Setting a number of stitches .
3-14. Adjusting the position of the Stop-motion...........cccceceeereeccccineceee e
3-15. Automatic thread trimmer .... R
(1) Adjusting the position of the MOVING KNIfe.............cccooeiiiiiieieicceeeeee e
3-16. Clearance between the button clamp lifting lever and the adjusting screw
3-17. How to set the L-shaped lifting rod..... T, s
3-18. Knot-tying mechanisms ...........cccocueinincsnencccnnnenssnesnesssenssessessanaes
(1) Adjusting the knot-tying connecting Plate...........ccoeiveviviiuiriiiiieieeeeee e
(2) Adjusting the knot-tying arm StOPPET.........cccoouiviiiiiiiiieeeeei et
(3) Adjusting the knot-tying notch ................
(4) Changeover of with/without knot-tying

4. MAINTENANCE, SUBCLASS MODELS AND ATTACHMENTS
4-1. How to connect the metal fittings of the belt
4-2. Subclass models ...........c.cccoueeunnenee
4-3. Attachments...........ccccceveecrrvrrcecrernrcene.

(1) Attachments for shank buttons (Pearl buttons) (Z033) .............covvveeeeeeeeeeeeeeeeeeeeeeeeeee,
(2) Attachment for the first process of wrapped-around buttons (Z041).........
(3) Attachment for the second process of wrapped-around buttons (Z035)....
(4) Attachment for SNAPS (Z037).....cvcvvrvereriirereierieieiee et e e e e een s
(5) Attachment for metal buttons (Z038)
4-4. Motor pulley and belt.....

5. TROUBLES AND CORRECTIVE MEASURES..............c........

P04




SiRUBA .. ..

Introduction

(1. SPECIFICATIONS )
PK511J-N I PK511J-NS

Sewing speed Normal 1,300 rpm (Max. 1,500 rpm)
Number of stitches 8, 16 and 32 stitches
Feed amount Lateral feed 2.5 to 6.5mm Lateral feed 2.5 to 6.5mm m

Longitudinal feed 0, 2.5 to 4.5mm Longitudinal feed 0, 2.5 to 4.5mm 2
Button size 10 to 28 mm 5,2
Needle used TQx1 #16 (#14 to #20) TQx7 #16 (#14 to #20) 7
Lubricating oil New Defrix Oil No. 1 T
Noise Workplace-related noise at sewing speed n = 1,500 min—1 : Lpa < 84 dB(A)

Noise measurement according to DIN 45635-48-B-1.

Differences 8.16 .Needle bar tacking |8.15.16.Need|e bar tacking

(2. PREPARATION OF THE SEWING MACHINE

(2-1 . |nstallation)

Put rubber cushion @ on the table,
place the machine head on the rubber
cushion and fix it to the table using
screws @, plain washers @ and nuts
@ Attach “S” chain hook @ and chain
@ to stop motion trip lever @.

P05



SiRUBSA .. ..

P06

(2-2. Lubricatlon)

Introduction

WARNING :

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

a 1) Open the side cover, and apply New Defrix Oil No. 1 to the
portions shown by the red marks @ to ® (@ : PK511J-NS ).
(Apply approximately 1 cc of oil to the respective lubricating
places one to two times a week.)

2) Loosen connecting screw @, tilt the machine head backward
and apply grease (designated grease) to crossed helical gear
® and worm gear .

3) Check, approximately once a week, that oil amount is sufficient
to reach the top of the oil felt placed inside the bed mounting

) base. If the amount of oil is insufficient, add an adequate amount

of oil. At this time, also apply oil to crank rod @.

(2-3. Attaching the needle )

[Caution at the time of lubricating]

1. Take care not to allow speed slowing friction
wheel @ and friction plate @ to be clogged with
oil to prevent them from the deterioration of
retardation performance. In addition, when the
components are clogged with oil, wipe the oll
from them.

2. Take care not to allow the machine belt to
be clogged with oll to prevent It from the
deterioration.

WARNING :

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

. N

% Use a standard needle of TQx1 #16.

Loosen setscrew @ and hold needle @ with the long
groove facing toward you. Then fully insert it into the
hole in the needle bar, and tighten setscrew @.




SiRUBSA .. ..

Introduction

( 2-4, Attaching the needle bar cover J

WARNING :
To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.
va 7\ 1) Loosen screw @ and remove thread guide @. an
2) Place needle bar guard @ under thread guide 'G_)
© and attach thread guide @ so that lever @ 7
comes to the center of it at the start of the ma- I
chine.
3) Fix the cover with screw @.
. J

( 2-5. Attaching the button tray assembly)

4 7\ Insert the posts of button tray @ in hole on the right
of the machine sub-base and tighten each setscrew
@. If it is difficult for the operator to pick up the but-
tons on the right side, change it to hole @ on the left
side.

N o y,

(2-6. Threading the machlne)

WARNING :
To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

J

Thread the machine head in the order of @ to @ as shown in the illustration given above. Then, pass the
thread through the needle eye from the front for approximately 60 to 70 mm as you depress nipper releasing
knurled thumb nut @.

* Standard needle is TQ X 1 #16.

PO7




I i I B I l Sew Reac
Introductio

(3. ADJUSTMENT OF THE SAWING MACHINE )

(3-1. Thread tension adjustment )

a Y\ Tension post No. 1 @ is used to adjust the thread
tension to sew on the button and a relatively low
tension will be enough. Tension post No. 2 @ is
used to adjust the thread tension applied to the root
of the button sewing stitches. This tension must be
determined according to the type of thread, fabric
and thickness of the button and must be higher than
that of tension post No. 1 . Turn the tension nuts
clockwise to increase or counterclockwise to reduce
\_ ) the thread tension.

(3-2. Adjustment of the thread pull-off |ever)

WARNING :
To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

[iiw=5 1A
=5 OB

A J
To adjust the thread pull-off lever @), insert a screwdriver through an opening in the machine arm side cover
(left), loosen screw @ and adjust the position of nipper bar block (rear) @ to the left or the right. If the end of

thread is drawn from arrow hole A in the button after sewing, change the position of nipper bar block (rear) @
to the left. Move the lever to the right when the thread end comes out from arrow hole B.

~

C3-3. Adjusting the tension Iever)

WARNING :
To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.
( Y\ 1) When the machine is in the stop-motion state,
= — f—————— loosen screw @. .
\ ) 2) Tighten setscrew @ so that there is a clearance
-« of 8 to 10 mm as a standard between the end of
ool © thread tension guide @ and end of lever @.
(] (<o) PR U Y P
> ( After the adjustment, make sure that the
g 4 I thread path is within the slot as illustrated in |
e e e : Fig. @ when the machine starts. |
!—6 | I If the thread paths do not coincide with each |
| i | | other, loosen screw @ In the tension thread :
1 2) & i
- \_ _ _guideandadjustitproperly. )
R
& J

P08




SiRUBA’
I Sew Reach

( 3-4. Adjusting the nipper )

Introduction

To protect against possible personal injury due to abrupt start of the machine, be sure to start the

1) Provide a 0.4 to 0.6 mm clearance
between nipper block @ and nipper

operation.

block @ to the right or the left.

WARNING :
following work after turning the power off and ascertaining that the motor is at rest.
0.4 t0 0.6 mm |
G

(3—5. Adjusting the thread tension guide on the face plate)

@ to prevent the nipper @ from hold-
ing the thread while the machine is in

HSITO9N3

2) Loosen screw @ and move nipper bar

-

N

N

(3-6. Needle-to-looper relatiorD

If the formation of seams at the start of sewing is
failed and the seams are formed on the way even

when the thread pull-off lever is adjusted, turn thumb

nut @ (double nut) to decrease the thread tension

WARNING :

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

% Adjust the needle-to-looper relation as follows :
1) Depress the pedal fully forward, turn the needle driving pulley in the normal sewing direction by hand to
bring down the needle bar to the lowest position of its stroke and loosen screw @.

(Adjusting the needle bar height)

2) Adjust the height of the needle bar using the top

two lines engraved on the needle bar @ for the
TQx1 needle and using the bottom two lines for

the TQx7 needle. Align the upper line @ with the

bottom end face of needle bar bushing (lower)

© and tighten screw @. At this time, tighten the

screw so that groove @ of the needle faces the
front.

(Looper position)

3) Loosen screws @ and turn by hand the needle driv-
ing pulley until lower line @ of two lines aligns with

the bottom end face of needle bar bushing (lower)

4) By keeping the machine in this state, align looper blade
@ with the center of the needle and tighten screws @.

5) Loosen screws @ and provide a 0.01t0 0.1 m
clearance between the looper and the needle.
Tighten screws @.

m

P09




SiRUSA’
I Sew Reach

P10

Introduction

C3-7. Position of the needle guide)

WARNING :
To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

o

™\ Loosen screw @ and provide a 0.05 to 0.1 mm clear-
ance between the needle guide @ and the needle
by moving the needle guide @ to the left or the right
when the needle is in the lowest position.

L

(3-8. Height of the button clamp)

WARNING :
To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor Is at rest.

Y\ 1) The standard clearance @) between the rear side
of the bottom face of button clamp jaw lever @
and the top surface of feed plate @ is 8 mm at
the position where the machine has stopped after
sewing.

2) To adjust the height of the button clamp unit,
loosen screw @ in the button clamp lifting hook
and move button clamp lifting hook @ up or
down.

( 3-9. Work pressing force)

WARNING :
To protect against possibie personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

4 "\  The standard work pressing force is by providing a
28.5 to 29.5 mm between the top end of nut @ and
28.5 to the bottom end of pressure adjusting bar @.
29.5 mm Turn nut @ to adjust it.
N A

C3-1 0. Adjustment of the button clamp stop Iever)

WARNING :
To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertalning that the motor is at rest.

) Y  When clamp screw @ is loosened in the state of
stop-motion, button clamp jaw levers @ opens/clos-
es with button clamp stop lever @. Set a button to
e Z I the correct position and fix button clamp stop lever

=) @ at the position where taking in and out of the but-
SEl -fe ton is easily performed with clamp screw @.




SiRrUBA’
I Sew Reach

(3-11. Timing of thread tension release)

Introduction

-

N Turn the needle driving pulley as you draw the thread in the direc-
tion of arrow mark @ and you will find a point at which the tension
discs on the tension post No. 2 release the thread. At this moment,
the standard distance from the top end of the needle bar bushing

(upper) to the top end of the needle bar is 44 to 47 mm (in case of
the needle of TQ X 7, 54 to 57 mm).
Perform the following adjustments especially when the undermen-
tioned troubles occur frequently.
Loosen nut @, insert the blade of a screwdriver to the top slot of

\ —/ the tension post No. 2 and turn it in the direction of arrow mark @

to lower the height of the thread floating bar and in the opposite

direction to raise the height.

Phenomenon

Height of thread floating bar

1.When the stitch made on the wrong side of the
workpiece is too loose ;

Make the needle bar slightly higher.

2.When the thread is broken at the time of stop-motion ;

Make the needle bar slightly lower.

3.When the thread is broken frequently ;

Make the needle bar slightly lower.

( 3-12. Setting for 2- or 4-hole buttons )

WARNING :

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

("PK511J-NS

[In case of PK511J-N]

% Lengthwise feed

Push down lengthwise feed
adjusting lever @ and set it to
“0” for 2-hole buttons or a cor-
responding amount for 4-hole
buttons.

% Crosswise feed

Loosen nut @ and set sec-
tion @ of pointer @ to a
corresponding amount. Then
tighten nut @.

[In case of PK511J-NS]
% Lengthwise feed
Push down lengthwise feed adjusting lever @ and set it to "0" for -2-hole
buttons or a corresponding amount for 4-hole buttons by the respective
procedures below according to the sewing methods.

X stitch : Set the lengthwise feed adjusting lever to the position corre-
sponding to the amount for the button within the range of A.
U-sharp stitch : Set the lengthwise feed adjusting lever to the position cor-
responding to the amount for button within the range of B.

|

When setting the lengthwise feed adjusting lever to the position of

Measure the distance between two
holes in a button and set equally cross-
wise and lengthwise feed regulators for
4-hole buttons.

_—— e ———————

Perform the adjustment after |
confirming that the sewing |
machine Is located at the |
position of the stop-motion (refer |
to "3-14. Adjusting the position |
of the stop-motion”, p12). |

f\

C (outside of range of setting the lever), not only the sewing cannot

be performed but also trouble will be caused. Do not set the feed
adjusting lever at the position of C.

Loosen nut @ and set section @ of pointer @ to a corresponding amount.
Then tighten nut @.
-~

| ooy
)

AS

Before operating the machine, ensure that the needle enters the)

center of each hole in the button.

HSITON3

P11




SiRUSA’
I Sew Reach

P12

( 3-13. Setting a number of stitches)

Introduction

WARNING :

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertalning that the motor Is at rest.

To change the number of stitches, open the left-hand side cover and change the number of stitches using
stitch number adjusting screw @ and stitch number adjusting lever € (optional).

% How to adjust 8 stitches

To make 8 stitches, loosen stitch number adjusting
screw @ and fix it to the position as shown in the
illustration.

% How to adjust 16 stitches N

When stitch number adjusting screw € being set for
"8 stitches" has arrived at the left end, loosen stitch
number adjusting screw € and fix it to the position
as shown in the illustration.

% How to adjust 32 stitches

In the state of 16 stitches, stitch number adjusting
gear roller @ which is attached to the large gear @
comes to the lower side, assemble stitch number
adjusting lever @ (supplied as accessories) using
hinge screw @ (supplied as accessories).

(3-1 4, Adjusting the position of the stop—motion)

~

Adjust so that claw @ of the stop-motion cam comes
in contact with stop-motion hook @ when the sewing
machine completes the sewing and stops.

L T T ——

|’— When replacing the motor pulley and

| changing the sewing speed from 1,300 rpm |
| to 1,500 rpm, and vice versa, be sure to re- |
\ adjust the position of the stop-motion. )

[Adjusting procedure]
+ When the stop-motion hook comes in
contact with the stop-motion cam and

rebounds, (When there is a clearance

between claw @ and stop-motion hook @)
loosen two stop-motion position adjusting
screws @, turn stop-motion adjusting cam @
in the direction of A, and fix stop-motion posi-
tion adjusting screws €.
+ When the stop-motion hook stops before It

comes in contact with the stop-motion cam claw
Loosen two stop-motion position adjusting
screws @, turn stop-motion adjusting cam @
in the direction of B, and fix stop-motion posi-

tion adjusting screws ©.




SiRUSA’
I Sew Reach

Introduction

(3-1 5. Automatic thread trimmer )
(1) Adjusting the position of the moving knife

WARNING :
To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor Is at rest.

( Y\ When the presser has completely lifted at the stop-

motion position (refer to "3-14. Adjusting the posi-
tion of the stop-motion", p.12), it is the standard
ﬁ that the clearance between thread trimming con-
necting plate (front) @ and the end face of the slit of
throat plate @ is 10 to 11 mm. To adjust the afore-
10to 11 mm / mentioned clearance, tilt the machine head, remove
the oil shield, loosen two nuts @ and move connect-
ing screw @ back or forth. When you tighten nuts @,
ensure that joint @ stays in the horizontal position.

HSITON3

C3-16. Clearance between the button clamp lifting lever and the adjusting screw)

e N
Provide a 0.5 mm clearance between the end face of

button clamp lifting lever @ and adjusting screw @
at the stop-motion position (refer to "3-14 Adjusting
the position of the stop-motion",p.12) and tighten
with adjusting screw nut @.

C3-1 7. How to set the L-shaped lifting rod)

N  Put moving knife push-back spring @, stop-motion
rubber cushion washer @, stop-motion rubber cush-
ion @ and stop-motion rubber cushion washer @, in
this order, to L-shaped lifting rod @. Make the jaw

of the machine arm come into close contact with the
end face of the stop-motion rubber cushion washer
at the stop-motion position (refer to "3-14 Adjust-
Ing the position of the stop-motion",p.12) and set
\ ) the L-shaped lifting rod without a play. Then tighten it
with screw @.

P13




SitUSA
I U Sew Reach

C 3-18. Knot-tying mechanisms)

Introduction

WARNING :

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

(1) Adjusting the knot-tying connecting plate

-

N

\ J
(2) Adjusting the knot-tying arm stopper
( N\
- J
(3) Adjusting the knot-tying notch
~ )

8

iRE

&

3

3
N

P14

Loosen screws @ and adjust so that a clearance of
1 to 1.5 mm is provided between the needle @ and
the knot tying plate €@ when the roller of the knot-
tying arm gets on the outmost periphery of the knot-
tying notch.

After the adjustment, ascertain that the needle

does not come in contact with the knot-tying

plate.

When starting the sewing machine and the roller of
knot-tying arm does not come into contact with the
knot-tying notch, loosen screws @ and adjust with
stopper @ so that outside periphery @ of the needle
hole almost aligns with top end @ of the knot-tying
plate.

Loosen screws @ and adjust so that the roller of the
knot-tying arm comes in contact with the knot-tying
notch when the needle bar goes up at the fourteenth
stitch as high as 30 to 35 mm (40 to 45 mm when a
TQ x 7 needle is used) above the needle bar upper
bushing.

—_—— e e o ——
If two knot-tying notches are to be installed I

I (without crossover stitch), make the
aforementioned adjustment at the 6th and
14th stitches. )




SikUsSA’
I Sew Reach

(4) Changeover of with/without knot-tying

Introduction

To make “with knot-tying”, pull knot-tying changeover
knob @ toward the front and place it to the position
in the figure.

To make “without knot-tying”, pull knot-tying change-
over knob @ toward the front and place it to the
position in the figure.

(4. MAINTENANCE, SUBCLASS MODELS AND ATTACHMENTS )

( 4-1. How to connect the metal fittings of the belt)

7

1.5to 2mm

.

(4-2. Subclass models )

Tighten connecting screws @ of the belt so that the
screws protrude approximately 1.5 to 2 mm from the
reverse side as the standard.

1. When assembling the belt to the pulley
I and rotating the motor after closing the |
I side cover, confirm that the side cover |
| 6 does not interfere with the metal fitting of |
I the belt.
| 2. Take care not to allow the belt to be |
\ clogged with oll when assembling it.

MB-1373

MB-1373-11

8, 16, 32 stitches

8, 16, 32 stitches

HSITON3

P15




SiRUBSA .. ..

C 4-3. Attachments)

Introduction

WARNING :

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

1) In order to install the attachment on the machine,
you may have to remove button clamp mecha-
nism @ or feed plate @.

2) Detach the snap ring from button clamp installing
stud @, and you will be able to remove button
clamp mechanism assembly @. Remove screw
@, and you can remove feed plate @.

o — e — —— — — — ——————

[ The only feature that makes the difference |

| between the attachment of PK511J-N and |
| 0 that of PK511J-NS is button clamp lifting |

\ hook @. )
Use Flat buttons Shank buttons Snape
Large-size Medium-size General P
PK511J-N
EVA A - N 2033 ~ 2037
PK511J-NS [~/ <
Schematic N
drawing A
! A
B—
Remarks Button size : Button size : Button diameter : Less than 16 mm | Snap size :
A:3t06.5mm A:3to5mm Shank size : A:8mm
B:020to 228 mm | B:912to 220 mm | Thickness:6to 5 mm
Width : 3t0 2.5 mm
Use : Wrapped-around buttons Metal buttons Stay button Labels
First process Second process General
PK511J-N
~ Z041 ~ | 2035 ~ 7038 ~ 2039 /| 2044
PK511J-NS
Schematic —
drawing u ﬁ? Q
B = —
= = 9
Remarks Thread shank height Common to Stitch width :
A:5.5mm 2041 3t0 6.5 mm

P16




SikUsSA’
I Sew Reach

Introduction

(1) Attachments for shank buttons (Pearl buttons) (Z033)

WARNING :

A

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

~

(ADJUSTMENT AND OPERATION)

(INSTALLATION)

Remove both the button clamp mechanism assem-
bly and the feed plate from the machine and install
attachment @ in place. Loosen screws @ and adjust
button clamp bracket @ to permit the needle to
come down in the middle of the needle slot in shank
button adaptor @. Attach button clamp feed plate @
using screws @ in the way that it permits the needle
to come down in the middle of the needle slot in feed
plate @. Insert the top end of button clamp stud @
into an opening in the jaw of the machine arm and
fasten it by screw @.

HSITO9N3

1) Loosen screw @, let feed plate @ recede 0.5 to 1.0 mm from the left end of button clamp jaw lever @

and retighten screw (®.

2) Set a button in place, loosen screws ® and @ and align shank button holding clamp ® with the center of

the button.

3) Shank button holding clamp ® must give proper pressure to the button so that the button stays steadily
in position while being sewn. Loosen a setscrew in thrust collar @ and rotate the thrust collar until shank

button holding clamp @ provides proper pressure.

4) You may fix button clamp block @ in a convenient position for operation.

/ — 1. When you fix the thrust collar, ensure that button clamp rotating shaft (§ does not play axially in its"

bracket.

| contact with button clamp bracket @.

|

2. Adjust lifting hook @ and stopper pin @ so that L-shaped lifting rod roller ® does not come in |

(2) Attachment for the first process of wrapped-around buttons (Z041)

WARNING :

To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

=\

(INSTALLATION)

Attach wrapped-around button foot @ to the ordinary
button clamp jaw levers using screw @ and guide
pin screw ©.

Align foot @ with the jaw levers so that they permit a
button to rest in the middle.

(ADJUSTMENT AND OPERATION)

Adjustment and operation are almost same as those
for the flat buttons, but you must adjust the thread
pull-off lever to provide more amount of thread in
order to make the thread loose below the button for
thread shank formation. (refer to "3-2. Adjustment
of the thread pull-off lever", p.8)

P17




irUBA’
SI U Sew Reach

Introduction
(3) Attachment for the second process of wrapped-around buttons (Z035)

WARNING :
To protect against possible personal injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor Is at rest.

Ve (2035) ™ (INSTALLATION)
Remove the button clamp mechanism assembly, but-
/‘ ton clamp pressure adjusting bar and feed plate from
I the machine and install attachment for the second
process of wrapped-around buttons @. When you
install a Z035 attachment, you must remove also the
L-shaped lifting rod.
Insert moving knife push-back spring €, washer
0, cushion @ and washer @ in spring guide shaft
@ in this order. Make certain that the stop-motion
mechanism has completely engaged, and install the
attachment assembly in place in the way that cush-
ion @ comes in close contact with the surface of the
machine arm without play.

(ADJUSTMENT AND OPERATION)

1) Loosen screw @ and adjust the thread shank length by moving guide (large) @ and guide (small) @ in
line with the point of needle entry.

2) Set a button (tilt it slightly for easy insertion) and pass the thread as the arrow shows.

3) Set the lengthwise feed to “0".

(4) Attachment for snaps (2037)

WARNING :
To protect against possible personal Injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

e 7 (INSTALLATION)

Remove the button clamp mechanism assembly

and the feed plate. Set both the crosswise feed and
lengthwise feed graduated plates to “4 mm”. Install
snap clamp feed plate @ in the way that the needle
drops evenly at four corners of its square opening.
Install snap attachment assembly @ on the machine,
place a snap on the snap clamp jaw levers and make
sure that the needle drops accurately in each hole in
the snap. If necessary. loosen hex head screws @
and adjust the position accurately. Lastly, make sure
that the concave section on the bottom face of snap
clamp slide guide @ accurately matches the convex
section on snap clamp feed plate @.

P18




SiRUBA’
I Sew Reach

Introduction

(5) Attachment for metal buttons (Z038)

WARNING :
To protect against possible personal Injury due to abrupt start of the machine, be sure to start the
following work after turning the power off and ascertaining that the motor is at rest.

~ (INSTALLATION)

Remove both the button clamp mechanism assem-
bly and the feed plate from the machine and install
attachment @ in place. Loosen screws €@ and adjust
button clamp bracket @ to permit the needie to
come down in the middle of the needle slot in metal
button adaptor @. Attach button clamp feed plate @
using screws @ in the way that it permits the needle
to come down in the middle of the needle slot in feed
plate @. insert the top end of button clamp stud @
into an opening in the jaw of the machine arm and
fasten it by screw @.

(ADJUSTMENT AND OPERATION)

1) Loosen screw @, let feed plate @ recede 1.0 to 1.5 mm from the left end of button clamp jaw lever @
and retighten screw @.

2) Set a button in place, loosen screws @ and @ and align metal button holding clamp @® with the center of
the button.

3) Metal button holding clamp @ must give proper pressure to the button so that the button stays steadily
in position while being sewn. Loosen a setscrew in thrust collar @ and rotate the thrust collar until metal
button holding clamp @ provides proper pressure.

4) You may fix button clamp block @ in a convenient position for operation.

v bracket.
Caution
I 2. Adjust lifting hook ® and stopper pin (® so that L-shaped liting rod roiler ® does not come in ]
contact with button clamp bracket @. )

(4-4. Motor pulley and beit)

1) For this machine a single-phase or 3-phase 200 watts (1/4 HP) induction motor is used.
2) Use a V belt.

3) The sewing speed depends on the diameter of the motor pulley as listed below ;

Hz rpm Motor pulley part No.

1500 40038231
50

1300 40038298

1500 40038298 2645
60

1300 40042229 @ 57

Y The pulley of 50Hz and 1,300 rpm is in common with that of 60Hz and 1,500 rpm.

Y The rotating direction of motor is counterclockwise when viewed from the motor pulley side.
Be careful not to rotate in reverse direction.

% When replacing the motor pulley and changing the sewing speed from 1,300 rpm to 1,500 rpm and vice
versa, be sure to re-adjust the position of the stop-motion. (Refer to "Ad]usting the position of the
stop-motion",P12))

HSITON3

P19




inrUSA’
SI U Sew Reach

P20

Introduction

(5. TROUBLES AND CORRECTIVE MEASURES

)

TROUBLES

CAUSES

CORRECTIVE MEASURES

1. Thread breakage

® e ©

@ &

The yoke slide does not move in the correct
way.
The tension lever has been improperly adjusted.

The thread tension post No. 2 fails to release
the thread at correct timing.

Lifting amount of the button clamp jaw unit is
excessive.

The thread nipper catches the thread.

The nipper has been improperly adjusted.
(The clearance is too small.)

The needle does not enter the center of the
holes in the button,

The needle is too thick for the diameter of the
hole in the button.

Q

(o3

e}

o

o]

(e}

(o}

Adijust the timing of forward, backward and
sideways of the yoke slide.

Properly adjust the tension lever.
Make the thread release timing slightly earlier.

Adjust the lifting amount of the button ctamp jaw
lever to 8 mm.
Adjust the position of the nipper bar block.

Adijust the button clamp jaw lever holder.

Replace the needle by a thinner one.

2. The machine forms a
seam after it has run for a
while instead of forming it
from the start of sewing.

The thread pull-off lever has been improperly
adjusted.

Tension of the thread tension guide on the
face plate is excessive.

o

o

Adjust the thread tension guide on the face plate
so that it provides a lower tension.
Properly adjust the tension lever.

3. Buttons are not sewn
tightly

@ ® 9 @ ¥ 9 @

The yoke slide does not move in the correct
way.

The thread tension post No. 2 fails to release
the thread at correct timing.

The thread tension post No. 2 does not give
sufficient tension.

The needle does not enter the center of the
holes in the button.

The work pressing force is too high or too low.

]

Q

o

o]

o]

Adjust the timing of the motion of the yoke slide at
each end.

Make the thread release timing slightly later.
Tighten the tension nut of tension post No. 2.

Adjust the button clamp jaw lever holder.

Adjust the work pressing force properly.

4. The last back-tack stitch
is poorly tensed.

&0 &

@

The tension lever has been improperly adjusted.
Timing of the knot-tying plate is incorrect.

The nipper has been improperly adjusted.
{The clearance is too large.)

Q

G

Properly adjust the tension lever.

Advance the timing of the knot-tying plate.
(Adjustment of the knot-tying notch)
Adjust the nipper with the nipper bar block.

5. The first stitch trails
relatively long thread from
the right side of the button.

6. Thread trimming failure
in the state of stop-
mation

® ® @

&

The thread pull-off lever does not work properly.

The thread tension post No. 2 fails to release
the thread at correct timing.

The needle hits the edge of the holes in the
button.

The thread nipper fails to press the thread.

@ The work pressing force is too high.

O

o]

o

o

o]

Adijust the thread puil-off lever by the nipper bar
block (rear).

Make the thread release timing slightly tater to
give more tension to the stitches.
Adjust the button clamp jaw lever holder.

Adjust the nipper bar block.

Adjust the work pressing force by the pressure
adjusting nut.

7. Thread trimming failure

® O

The maving knife does not separate the
thread on the fabric with its separation nail.
The needle does not enter the center of the
holes in the button.

o]

(o]

Adjust the position of the moving knife.

Adjust the button clamp jaw lever holders.

remaining, after thread
trimming, on the wrong
side of the material
varies.

Lifting amount of the button clamp jaw unit is
excessive.

(o]

machine completes stop-motion. (10 to 11 mm)
Adjust the lifting amount of the button clamp jaw
lever to 8 mm.

@ The last stitch skips. ©  Adjust the looper.
@ The moving knife thread separation nail is too | © Adjust the height of the moving knife thread
high or too low. separation nail.
8. The needle thread is cut | () The moving knife is set in wrong place. < Adjust the position of the moving knife when the
in two places on the machine is in the stop-motion state.
wrong side of the fabric. | @ The moving knife thread separation nail is too | ©  Adjust the height of the thread separation nail.
high or too low.
9. Button trails too long (® Timing of the moving knife motion is wrong. | ©  Adjust the position of the moving knife.
thread after thread when the machine is in the stop-motion state.
trimming. @ Lifting amount of the button clamp jaw unitic | Adjust the lifting amount of the button clamp jaw
excessive. lever to 8 mm.
10.Length of thread (1) Position of the moving knife is not correct. O Adjust the position of the moving knife when the
)




SiRrUBA’
I Sew Reach

Introduction

EEREEN

| koM EENER (REHR) BT EENRSATMRALERN. AN, SRS CRFREL.

N

N O O b~ W

- ERLEONE, HRBTERNTRENBEFRSHRE.
RSN ZE, FRREERRPBEANABERIIY. ANEELERRBERERYE, UEEBSHEAN

- SIS REMAXRENE—EER.

. ERRSIN IS EHED, FIANRSXBENRERIMEOME. GARRAENZRENSINRILER.
. MEAEEIH R SRR I A IR1E A RRIRIE.

. EREONE, BUEREHIFRE.

- RETIIWRA, EEXHERIFX, fULTREKEX.

. SN RHRREERONR. ERESHERARBSUSBIEK LR, RWRKA, RIZAFEEFXBDIH

A,

7-1 . B S EREFRNBHRIERR.

7-2 EHHE. FR. $HE. TH. SER. EGT. PHB. X wEEH2EH.
7-3 {BIERY.

7-4 TITIESZFREANT HBF TIEIAPRRT,

7-5 {EABADXN, FEHIERLEBLZ AEHT.

EERIATT.

10.
11.
12
13,

14.

R AFMERITH TRONF XBRMTHIRE.
HXEONMNBE. Xt AREAZI L TIFHRRARKERKHT.

— RIS R I I YIGRRI A RHT.

AXHEONMBRSAENBIE, #BEHETARNERSERARRERNEEIMES TIEHT.

BE, REREXTS. SEEERESVBHN, HIHSSERNHSERBRT. WAREBERSSH K
BHEERZES. B, ZLRYNSHRRA R EKETHXAELMWIADERE.
SELYRYE FSRIE R E SR TIEA.

15.
16.

ATERREEHE, NRFHE. FAREEFZEREENEERFTRYMORETER.
BEELNARARSEMANARRE, BEELLERBIBEEL.

12
18.

SEYIEE AR LS A REGE .
MEGNOHE. EELNHEREME, HFRRERNREHERE.
A, MW FERBENLE, NSLEZSIE

. KERRREBLRANT 290 EEHS.

A BRGBEAR. HEARMBRE.

A ZE ERBBHMLUERARR.

Q@ O

1

A A W .
%% il %%% 2| Q@;l-\*}

1

Eﬁ 0 AREDREGE. BY. FTOBK.
= MIETEBEBSAE, BREAGHER.

2

~— © @ - HRERLOINE, AREHITEN.
u B Ad - MEREREIPE, AEBHRITES.
-7 | IR {
P/ u‘ b - MRBERPEE, AREHITES.

© RikEmEZE BT FR L CERRE. Nt iR iRR

Ly 15i:: S

X th

P21




SiRUBSA .. ..

P22

AT ZEeMFREINEEEN

Introduction

JAN

ek

1. BB R XA AEINEE D  EREEFERBINH THHE.
2. BRI X HRIRTTX.

3HOMBHEP  BEAERFHE. LR REFL . EHME b RE LY RME L.

4. BAEEHTHTINE, FiEPE. REMIPEEREKEMRTIEHREIN.
5. BMEISLNE  EEEFEREFE.

A

1. ATRE  EHTRRMEMKRET  BREEREIN.

2. RBRIRELR  F—EEXABRIX.

3HTER, AT REFEAERTIRE, BFHEERERLAT.

4. NEREM A VBB FH, BAHREE ILEFKI LT RBRERR.
5. ATRAIERR  EEMMMEER TR FHEELRBIERZE.




irUBA’
SI U Sew Reach

EREGYERTEEED

Introduction

A ;‘I%‘ ATBEHNROSEDERRG AN TREAE.
23

B FE AV RILR.

FREREIVZAT, FREDNITAT SR,

BREEFRAREITAT S,

FWARBREMNRERTEM.

EWIARIR AL R T ERb R,
RIRAETERIERE | B TR .

HONMRHARR  BE RAUBARAE. BEBTEILEINREE.
HONH IR BATEMHTTIAR, BRVMAERN, BHTEY BAFEHRIZEEN
FRBFX.

IREHONN, F-ERNL R RSN A Z RBRRTEE.

BRSOV, ERMbREINEZ RBITFREFX.
HEDNBLEIL 2 FERE .

X dh

P23




SiRUBSA .. ..

Introduction

3 SOOI
2-1. HOMHIREK ... ,
2-2. it
2-3. HIstMIR B % .
PR LTk Dol g —————
2-5 SIMBRIRKTE ...
2-6. LEMFETE

B BELNHLATTEEE ..ot s s AR R AR RS sttt
-1 &HKAN .
3-2. ZRBTRIFE
3-3. RERTHIAR
3-4. 5T RAAR
3-5. ER &K hasniaE
3-6. HIEHFNE$HAIXFR
3-7. $1EmBHMLE .
3-8 MINKEAITE s
3-9. HMEME HHoiEE
3-10. MBI TFF TR0 E ..
1. LR SHFEREE.........
12. 2 BR#0 4 IRINAGIAE.........
13. $%
14, B BRI ..
15 PIEHER o .
() BB T B B B oot ettt
3-16. RFRITFA IR L2 G 8]
3-17. L MR AR RE %
3-18. BEARE .
(1) B R AR I UREE oottt et e
() B R B B T oottt ettt
(B) B RAT B BITIEE oottt e
() ZG TEEE BRI oot ettt

A, B, BIUHLEL. B oo sscsssss s s smsssssessssssssssssssssssssss s ssssssss s sessssssses s
4-1. ER S BEBHNERER
4-2. ZRBIHE . . .
4-3. Mt ; . . e e 36

(1) B0 CEIRIT) ETFOBHE (Z033 ) oo e 37
() BBATINE 1 T ETHITIF) FIBHE (Z041) oo e 37
Q) BRATHIE 2 THF (BERTHF) FIBHE (Z035) it 38
(@) ETFREHIBAE ( Z037 ) oo e 38
(5) TR TBHTBAE ( Z038 ) covoeeeeeeeeeeeeeeeeeeee e et 39
L v ] 39

I 4= 100 1SR 0 o <N 40

3-
3_
3-
3~
3-

P24




SiRUBA .. ...

Introduction

(1. #a% )
PK511J-N PK511J-NS
e giibu s # A 1,300rpm (& 1,500rpm )
&3 8, 16, 32 4t
o RE% A 2.5 ~ 6.5mm HEmEA 2.5 ~ 6.5mm
BEmIXA 0, 2.5 ~ 4. 5mm R 6)3% A 0, 2.5 ~ 4.5mm
IR 10 ~ 28mm
& FHALE TQx1 #16(#14 ~ #20) TQxX7 #16(#14 ~ #20)
ML #r No.1 ML
£5 8.16 4t§T#5 | 8.15.16 &14T#%
+
(2 BomRER ) W™

(21 R R )

N ERERS Q@ HEMNE L, RFE
PLKHE B, HBEERZ @. #
@, Rt @ EEL,
RIS WHH @ Mtk @ &k
HEHH @ L.

P25




SiRUBSA .. ..

(2-2. fmid )

Introduction

A~ TE | ATHLRREHERASTY, FXEAE WADLHLBLEDEELE.

D ITHUET R, RALERICHKTT @ ~ @@ (U H PKS1I-NS
) fMA  New Defrix No.1 ¥l (BE#1 ~ 2K, &
WKL 1cc)

2) IR RIREZE @, THEIZLN, TR (GEEIERE) sl
B @ AR R @ k.

3) BRAKE 1 KIELESHNNIER R EREN, W
AT, (R A A A @ L,

[ A BT A ) ]
1. MEFEILERR Oﬂﬁﬁﬁaﬂﬁmmﬁiﬁﬁ|
BEFRRAITIGE, BMEESTEMMMBE. MR
HEHEmE, HBRETS. |
2. ATBLLEONEHR SN, EFEETELLEN)
BB, |

ti% HTOLRAEHEANSH, LT, Wik DEWTE LS EEHT.
1L/

)

P26

K ARHERLE I A TQx1 #16,
ITHECRZ @, BV @ WK WHMEA,
HEHMRELE, REHFEEERZ @.




SiRUBSA .. ..

(2-a. stipEmRES® )

Introduction

A;‘E"% BTBHLRAEHERA ST, HEHEE, WADAMLE LS RER.
TN

7

(2-5 @inamzEr® )

D FREERYZ @ HTXRABILSE ©.

2) BT E @ LRIIRA T RL&N @ W,
BIERET @ B RRAT FLH @ K+
L.

3) HEERY @ B 5T &L.

(2-6. beEmmss%)

e @ WAYVER I A MM £, HEH
R @ TrREE, IR, £ M IA T EHE,
HBCEBI M. IR ZHRAEA WAR B,
HHTEEHZRA LN @.

700N

AEE ATHULRARHERASEH, BLBEE WADSEBTHELEDEERT,

-

J

70mm,

X FRMENLEE TQ x 1 #16 ZELIHLE,

HIRER @ ~ @ MIBUFSLR, WL AT 1) 5 By 12 FE IR AA AT IR B @, MRIERALH YY) 60 ~

X th

P27




SiRUSA ...

Introduction

(3. i )
(3-1.%3%4 )
f i N -k N @ RIARATIMIRE AN, (LREE

L e UNE

Bk R R @ AW m i R R E M,
HIK NS &K RE @ &, WMIBMH AL,
Ak, FHANE B ST VA,
MARNERKNREZE, RKNER, ALK
BhsK NS,

(3-2 gAEHFHRE )

{:: E'I-% ATHIERABHERASEY, FXERE WADEBLELENEHHT.

. N

W)= I
== 13}

N J
FRAHET @8, HICRLTEALMAR LA P, ITNEERL @ AEEABIHAEHH

Eshif itk @ HATIME, 4BHIGR, WIRLELN A FE LKL PR LN, HFERARAEDIRRO M
EBg, WMRELM B BEHEXNAFRLN, HFEHREAEE, FLEETk,

(3-3. BR#mHFHAR )

N, #
A;IIE‘ ATRHIERABHERASHY, HEEEE, WADIWLELRDEHERT.

N\ D ESEN, ITREERL @.
2) fBLRIK S 510 4% @ KR TE AN K L AT @ % 1 Y
PEEGVEE N 8 ~ 10mm, REHEEERZ Q.

| BRE ARAEDNEENEQ FRE)
|@ KAMEER. MERERE, EHEK|
LT NSASERRL @, #TRY. J

——— —— — — — — — — — —

P28




SikUsSA’
I Sew Reach

Introduction

(3-4 smstmRE )

=r
AEI§\ ATRLRABHERASERY, FXERE WADIBIELRNRBHT.

4 1) i, LR @ Kk @ Mk
e @ RYMEBRIHE R 0.4 ~ 0.6mm,
iR 4 @ HAENIL.

2) RIER, NEERLZO, KA
bR b 81 Sk @.

0.4 ~ 0.6 mm
——

X g

(3-5. mRLH N BHAR )

( Y T R RETE AL, TR M P g T LT,
VR T R R R RE L) TE B, i 6 B i 98 A
O ML), WITLK .

(-6 msthmstioxs )

AE B | ATHLERASHERAS Y, FXERE WADERXELERFIHIT.

{5533

* AT RN T EHITIRE.

D) fEIERRBR PR MRET, ATFms R R TR TS, AEiIThEERZ @.

(RESHHRE. )

2) TQ » 14, IHHE4FF @ M Ly 2 FALH M LRI @ XTHELHATF TR @ BT 4G ; TQ » 7 #1RY,
WHET I 2 FZKH Y L2R @ MUEHH T T @ (T, AGITREEERZ@. Wit WHITH
0 @ R HIEE.

(REBSHIMLE. )

3) friLE L @, WA RIS, BT @ i 2 K —HKZILKH K T 2Lk @ XTHEF Tk @
89T o,

4) TERRE, BH KR @ MHENE HP.L, REHTREEREL @.

S) TR ERYZ @, L EHEBKAE N 0.01 ~ 0.1mm, RFFHTRRZ @.

P29




SiRUBSA .. ..

Introduction

@—7. $HEmBHALE )

A;‘E%’f ATHLERAEHEIASEH, BEREH, WADERLELEDEERE.
V4
N EHERTA BRRL @, AEBHHSME @,
SEYLEHFIEH S0 28 @ RO EIBREEE % 0.05 ~ 0.1mm.
J

A:E =] ATHILRRBIERAS RS, FXERE WADEHIELEDRFRT.
I 0N
( (

w D EEGEEIENAE, HANUR @ % =

A FE B F AR @ F)_ETHT AU ARMET] B @) 2 8mm,

2) ARE, fFRMERANEERL @, L TH
TR B T @.

N

(3-9. HEMEHMIAE )

P

A:E = ATHERABHELASTH, HXERE WADEWLEILEZEBHT.
1L/

N EE @ M EsAERE AV @ TN A
28.5 ~ 29.5mm B A BB E S RAFHEIE f1. il EE
285 ~ SRR @ HEATIA.

(3-10. MpssTF s #FROIAR )

A:I% ATHLRASHERASTY, BLHOE, WADARLGLEDEERT.
l 70N

4 N SRS, N TREERL @ HiE, mRIAR

KT @ FFHHIUY @. 1EH % i F IE o
B E, RIGAEHIME S BB A E H E 8
# @ [l INHTKITH @.

P30




SiRUBSA .. ..

Introduction

(-1 REFSHENEE)

~N ik @ Hhigk, —iEIRSE AR, B kKN
{RR, ANEAEBLEN A, A, WEHF L& EEHR bW
BT EIRMBEE R 44 ~ 4Tmm(TQ x 7 §FifH 54 ~ 57mm)
AN, FAREWKETHIIMEN, HHTUTHRTY.

AR EE @, EIRZZ TG A 5k IR, Mk @ Hmf
MG, RIFE, R EEK, AR s e WE T

A,

) E7 HHAE
1. 7 B R A B B R A
2 W, DT B B — A
3. BERAN. R A

X th

(3-12. 2BR70 4 IRADROAEE )

:E% BTBIERASHERASEL, HEBEE, Wi\DAMLELENEE R,
1L/

g— " ——V—"— — _— e == N

| AWATEONEERTE (5

(@) ® 514 s P2

| 2EETEE. )
¥R — FHAMILARA L mm, 4
BR L4052 4
A

(PK511J-NS R

[PK511J-N ¥ ]

* BiXE

T ESE RSN @, 2 RAMERE 0 MALE, 4 REFIGHREENE EHTIRE.
* X E

TR @, B @ I @ SXHEX IMEMMXIE, RIFiTRETEY @.

[PK511J-NSHF ]

* XL

— R TR ENE AT @, 2 MR JARE B O (0, 4 FnHR AT AR IR SR 75 vk 40 HR AR 9 5 ik 1R
2L,

X GEH) 0 WEAE A FXOVE FE A B0 o R 0 R Y 2 B

D] 0 VEAE B B VS FE PO R E B X A0 E A 2 AL

() W C OUE (MERELES ) HRELR ATRASTRAMOHE. B AR

(@ s c o, |
x0T~
FHSE @, 1B @ 1 @ AN EMIAE, R RHTHY @,

.- - - - N

| (@) wamiamstams \@masnhi FEEag. |

b e o e o e e et e s i S e J

P31




SiRUBSA .. ..

P32

(3-13. §t% )

Introduction

é Ef% ATHLERAEHELASER, BXREE, Wk DEWLELRDREHT.

AR, AT AME TR, ARG R ERTIRL @ MBI @(HR S ) #H T K.

(" 8 $tROIEE S %

VR 8 TEE, EATA RO R4 @, THRE
PRI B e AT

* 16 $1HOAR T % )
o OO)

-

/] &
VR 8 EHE, TREMEE Y @ BEHE AN

REITNRHBRATRL @, WEIIETRNAE
JE AT E.

* 32 HANRESE

£ 16 # PR S ZRTER K 1 @ b1 5 B 47 th
LE @ KATME, HHBTRL @ MR
AR BOR AT @ MR R ).

SBYMEERLGREIL, FEEHSRKT @M
W @ VA AL,

LREA*]
B SR B D R (K@ F0
B @ Z B A ERRAT )
WITMER B RRZ @Q 4b),
A JrEEShEEE T OR @, REEE
EHEN B AERZ @.

i 15 SRR B 1 T N RS AL A 3hie
WITHES B R @2 4), 1
B Jr M Shil A O @, REEE

W E AR @.




SiRUBSA .. ..

(3-15. IR E )

Introduction

(1) BETMEBRAE

70N

AE B | ATHLERABHERASEE, FXERE WADEBISLENERIHT.

-

TR0 B (B8 1 3-14 B BMEE P2 E
M EARREEME, MSEER (FH@
AR @ M v T A9 ARME ] B2 10 ~ 11mm,

TEE 10 ~ 1lmm B, HERELEDIN, HTFBIHAR,
FRIEG @ (24), AIEBMELRL @, #H1T
W, B, rRES @, HIEELRES L
O M EARRRKT.

X dh

TEEPS B (BB 1 3-14 BN BRIER 1P32) iF
3 FH AT @ M 4 1 A E IR 2 @ FIMIBRIAE K
0.5mm, AFHRETERLEL @ frEEE.

* L BRARMRRS X

EHHNTIRHERE @ TEENO. T1ERO.
SERR @ WNFLES L BEAT @ L.
TEESAE (28 r3-14 BT ERBEE P32 ik
HUE 55 BB A 14 22 v 50 15 (K)o B0 38 o, %03%¢
REERREANS), REHBRL @ 17 REE,

P33




SiRUSA ...

(3-18. fk#E )

Introduction

:I% ATHIERABHERASER, BEXHER, WADEMXELEDERRT,
1L/s

(1) GRERRAIPE

~
B

P34

Gl LREAITA RO AN, N O
MELR @ ZEMEK N 1 ~ 1L.5Smm, HiFHE
GG W B E A 45 AR REARRE. )

SO, SR DR A B D 4 R
S, EITREERL @ MR @ #iT%E, it
ELESNR @ ML SARM AT @ 4 — B,

TES 14 4T EFRE, 4T EEBRGRRE N
30 ~ 35mm( ff f TQ x 7 YL+ K 40 ~ 45mm )i,
WITE E8 2 @, L4 &iiihm i S51T4 MM




SiRUBSA .. ..

(4) ARGLMER

Introduction

N RENAGEE, TSR EREH @ fB ER
BRI B

BE BT LR, WCL R B et @ HFIFUR
BRI B

X th

L J
( #ers. RIVMRL B )
(41 Bt e ARSI %)
[ | s @B, LB AT R, 1S
~2mm AR, REFEEZ.
L
| Lmﬁﬁﬁﬁﬁﬁﬁﬁr.ﬁrwﬁ,%}
| BOBE BRANERLHERER
| FAGRL |
| 2 mREEH RTETELADNLE
| HHOHAR. |
N e e e e — — — — — — —
G J
4-2. R 5| ¥ A
PK511J-N PK511J-NS
8. 16, 32 4f 8. 16, 32 4t

ko

L

P35




SiRUBSA .. ..

(4-3. P4 )

Introduction

ANFE

ATHLERABHELASE, BXERE WADEMIELEDEHLRT.

5 PK511J-N . PK511J-NS BHH# TR

N D BESRER, ARUMRRERERE @.
fEHTH @.
2) N E @ Al LUE T 2kt @ R MHIIF, filk
Tt @ FTLAHI T 2R @.

~
o)
I

RREHEEN RN . )
. EEi;] T
didni K E T n A
PK511J-N 2201 | 2202 7033 | 7037
PK511J-NS [/ of
0
- & @, ) )
& AR+ AR HHZ : 16mm Rt
A:3~6.5mm A:3 ~5mm WRE JE: 6.5mm A: 8 mm
B:$20 ~ $28mm | B:$p12 ~ ¢$20 mm % 3, 2.5mm
) HINZE R L] el ]
il B1LF F2IT " EThRRE
PK511J-N /] z041 /| 7033 Z038 (/2039 |[J] zo4
PK511J-NS ]
<= <P
R T LT Q
== S
w% BECT 552041 Tl | JOARE
A 55 mm 3 ~ 6.5 mm

P36




SiRUBSA .. ..

Introduction

(1) 430 (EN) ST (Z033)

?"% DTBHLRREDERA ST, HLERE, WADAMRE LR RS
1L/

( N (REFE)

EVFIR B A R T AR, %% LR IR
KE @ 1EERL @ MG BIAMHWEES @,
UL EAF R AE AU @ 3% £ 3P Al IR, ib
BPHRIMAGENTRE @ EFEEEN TR @ 1
dEetwrhi), A5 REERZ @ BlIEER.
EHME I @ mUt LR M ERMTL R, FREE
R @ EEEX.

X dh

(ERAZE)

D ITHE R @, B4 R TR @ RLEEIM @ fIA M 0.5 ~ 1.0mm KM Ty, RIE17 R EERZ @.

2) ¥ b, IFREERL @M O, FREIEN @ EEMMEEEET.O.

3) VBHINER @ MIE S, WA RE R, HeahiE i @ ETIRE, DUEEAES] AL
fuszh,

4) FTFHER, £ @ BEE AT ERALE.

I’ 1. BTG, FELLEDH © EHAEEER.
| 2 HUNEE EAHN, HERINEENRAH @ FUUNEEMOLHY @ it L RRAHOR O |
N MMEES O TR, ]

— —— ———— — — — — — — — — — — — — — ————————— — — — —

(2) SSTHINE 1 TR (§TINIFF ) FMHE (Z041)

A;E'ﬁ‘ HTHLRABHERASSS, EXEEE, WADEBLBILEDEFLT.

(REFE)

Lk @ ML @ ELL AN @ B E
35 8 i S AT HTUTCER,

Wi, fEAMIUR @ LR N LA A4 K FH
i,

(ERAAE)

AT T — R, (2R N BTG 2 ) Y B Y
BRT, FUREETLRATRFCHERFK,
(18 1 3-2. KIFFRATHIET P28 T0)

-

P37




SiRUSA ...

P38

(3) ZESTME2IF (R&IF) B4 (2035)

Introduction

E‘% ATHLERAEDEIASES, BEHEE, WADERTBLEDEERT,
l V{5533

(4) §TFEPHE (Z2037)

(REFE)

MTHNERE, EMENEFNGERER %

¥ PO 2 T RN @.

(B, 7035 # R L A, HMBIHTRA

HE Q. /THEF Q. NMELE @ WINF KT

@ HNTRLVEZE, ENENSEENE

3 T S R 2R R R R IR B A M 3.

(ERAAE)

D) I ERRLZ @, SEAERIM (K) @M
SR MERERF (/)@ B EEEHL B/ H .0,
ARGLEKE.

2) A, FERME LR,

3) HBBRLEBA 0.

70N

AE% HTHLRABHEHASEE, HLEEE, WADARLBLEHEERS,

(RRFE)

HVF YRR B A BB T AR, B A e AN A A
ZIEBE R 4mm P, ZERFHMATHER @,
EEH S BI U AL,

R, EFRFMIMEMEFEMEORE, €¥ELF
BNRE @, LV IE % 24l B,
WMREH R EFBIE, WITWRAARL @ HITHE.
Ba, ##A TR ER @ 8 &EMTF i HA
SN @ THHMEREZ L.




SiRUBSA .. ..

Introduction

(5) §T&BINFE (2038)

ATHLERKBHERASES, BEXERE WADEWMIBILENEHEIRHT.

N (REFE)

HTF A ARG ER TR, <% EBIAHMmEE
BQ rhEERZ@ WEBHTUNLER @,
IEULE IE 8 S AEHTUR @ AY ¥4 $1 98 P [, 55 4h,
M ER2 @ BEEBINAAEM TR @, 1Ll
FRIES % TE BT A @ RO T . FEHFIETT
T @ EHEIELFMALE, K5 AEERLZ @ 17
HEE,

N
X th

(ER7*E)

D i 2R L @, EREME TR @ MU @ MARE ALY 1.0 ~ 1.5mm, RiGITHRREEEZ .
2) LM, fFRBEERLZ @M@, iLHEER @ Eif REEME O,

3) I ERL, Hahfh @ HATIRE, LHMERN ® HENTESES P ARIE i,

4) EHITERIT I e @ B 3h 3 6 A7 G 07 B B R ok,

l @ 1 KDHIRRE, Hefeh © EH R R R,
l

2 iR B, EEBMMEEORT Y @ MR BEOLDH @, it L ARAFOR @ |
N MpIREL @ FARAL. J

GETTIEDD)

1) Uik B A, %EIIE 200W (1/4 577) HE ATk,
2) W R VR A,
3) ik E R FAR OIALEL MK 3 R AN T R TR,

7
Hz rpm ik R 5 S E ((@0
- 1500 40038291 o 76
1300 40038298 o 64.5
- 1500 40038298 0 64.5
1300 40042229 o 57

* 50Hz, 1300rpm 1 60Hz, 1500rpm f¥) &2 44638 .
* LIRMBEEHE, MNDEEHRME RGNS, HEEREL RS,

* EHRLARARE, FHEEER 1300rpm «~— 1500pm B, i§—EEFHARBEHUE. (B8 3-14. &
HICEMAR P32

P39




SiRUBSA .. ..

P40

Introduction

(5. BRE Y R EFIXT 5

)

48 JEH boy
1. Wik, O RLIEARR. o WERLKNIELELRSE.
@ ERE&BATAEARR. o TAERLKRAT.
@ FRKABHFELSRE. o RELKN/FERRE.
@ PMEER LA RKH. o EIMM EFREFEE SN 8mm,
G REMEL REFHEARAR, (H |o FBRIHSEDRER,
B/
® HUERRA EEIH KO, o FMHZERERE.
@ FrSmERAHEACH. o #RAmE.
2. REENERAT | KFAFEEFHRERR. o LI HikFTEg,
#i, 9RIFH | @ EREKKIKK. o WFHMRLIK .
fLiE e 37
3. REAR, o REIERR. o WERLHBWIEELARE.
@ FREKNB/ELEREF, o THMHERLK N/ RF LR,
@ BEKN/MEKIARR, o MB KKK/ AE,
@ WA FDAME L, o MIMHEREEHE,
® MEMEANRR. o WEMAEKEN.
4. BAEHMMEL | REERTHAEAR. o WEELKT.
B, @ HEMPIFRIEAR. o RELLMIELHE, (FAELER
14)
@ HHBABAR. (HREK) o FREBIF PR,
S. M BB -4 | KK HRITFERARR. o TRBLIKSEATIESH.
KHBKRK,
6. A HMYER | @D FB_LKKNBHF LRI, o MWMHEBRERKNBEREERFL, XK
= LKALF.
@ VEHREEIH L. o HRE.
@ RHHMELAR. o THERHEESNE R,
@ TMEMEARK. o i EMESAEE AT,
7. YA, @ BIHIISLNARIEHEMUNGEH | o FHEBEINIINE.
L4 I,
@ VAR %MK b, o MMMERERE.
@ WJaEEBkE. o TAEZTH.
@ BIINSTENEEARR. o THEBIHIIFLNNEE.
8. MAMEL2M# | BIHIMLERR. o WHESENBIIIMNLE.
WL, @ BIINGENEERR. o EBINIINEINEEE.
9. YIRSFHEME | O KBITNUERL AR, o HEBIHIIME.
HALXK, @ IKE EAREK, o {EMM _EF &R 8mm,
10. VI EAEEE | @ B ERIER. o WESENBIIINME, (10 ~
ZKEEKE 11mm)
. @ TEnREN EFARIA. o fEYNA L7+ &iF% Y 8mm,




SiRUBSA .. ..

Introduction

B
PARTS BOOK
1. EMRAAREE BUTTON CLAMP MECHANISM COMPONENTS 42
2HERERESE ARM&MISCELLANEOUS COVERS COMPONENTS 44
SHERAREE LOOPER SHAFT MECHANISM COMPONENTS 46
4 BRKIBREEBSE NIPPER&THREAD TENSION PARTS COMPONENTS 48
5B, EMBAEM4EE  FEED PLATE COMPONENTS 50
6.8 3N FEIR M 44 BUTTON CLAMP LIFTER COMPONENTS 52
7. A NEEDLE DRIVING PULLEY COMPONENTS 54
8.8t EE AR BOBBIN THREAD TRIMMER COMPONENTS 56
9.EE I BB STOP MOTION MECAHNISM COMPONENTS 58
10.EEER L By iR A5 18 STITCH SELECTING PARTS COMPONENTS 60
11.PK511J-NSH A 5 4 THREAD BING NOTCH COMPONENTS(FOR PK511J-NS) 62
12. B REAR ACCESSORIES PARTS COMPONENTS 64
13. PK511J-T2E R B PK511J-T2 Table board drawings 66

P41




~
O & |9 ©
S~ |=| S
ol «— |O <
£
N
wn
T
Z
w
Z
(©)
=
3
s HO
tmﬁm
o <
£ RS
w =
L e
< Bk
(&
Z
(@)
(.
T
=
m
-
.
o o~
5w
w X
al
T
C o
Mm o
D »
T 5
omm
n <
o

——— e —————— — ——— . —— — — ——— —— —

1

]

P42



Series Subject Page
SikrUSA 2/2
BUTTON CLAMP MECHANISM COMPONENTS
PARTS LIST| PK511J T AR oate
2014/06/17

Parts No.

DESCRIPTION

No | note |
| K01-000001
2  K01-000002
3 'K01-000003
‘. K01-000004
5 K01-000005
6 K01-000006
1 K01-000007
8 K01-000008
y K01-000009
10 K01-000010
. K01-000011
1 K01-000012
I K01-000013
"  K01-000014
15 K01-000015
6 K01-000016
N K01-000017
18 K01-000018
9 K01-000019
0 'K01-000020
a . K01-000021
n K01-000022
B K01-000023
u K01-000024
] K01-000025
% K01-000026
n K01-000027
) K01-000028
L 'K01-000029
0 K01-000030
n K01-000031
% K01-000032

PICK-UP DEVICE ASM.
: BUTTON CLAMP LIFTING HOOK
| SCREW 15/64-28 L=9
- SCREW 3/16-32 L=135
WASHER 5X10.51
| BUTTON CLAMP HOLDER
| SCREW 9/64-40 L= 35
HINGE SCREW D=5.5 H=3
 JAW LEVER HOLDER
HINGE SCREW D= 5.50 H= 1.8
CLAMP SCREW A
SNAP FASTENER CLAMP STOP LEVER
LI
{BUTTON CLAMP SLIDE
| BUTTON CLAMP STOP PIN
{BUTTON CLAMP LEVER JAW (LEFT)
| BUTTON HOLDING SPRING LEFT
 HINGE SCREW D= 6.5 H= 39
| SCREW 0/64-40 L= 35
: BUTTON CLAMP SPRING
BUTTON CLAMP LEVER JAW RIGHT
BUTTON HOLDING SPRING RIGHT
SCREW 15/64-28 L=9
BUTTON_CLAMP PRESSURE ADJUSTIN
PRESSURE ADJUSTING SPRING
NUT M6
FINGER GUARD SPRING
SPRING HOLDING PLATE
HINGE PIN
SNAP RING
NUT M6
: PICK_UP DEVICE STOPPER PIN

BEANEE
Ankigte
7
84
2§
ANRRE
84
AEEY
ANRRE
AEEY
AEEY
ANk K
28
xRS
'
AREN £
BEEA £
AR
84
ANKEE
ke %
BEEK %
84
LOEFT
LPEEEL
il
a73%
2§
i
8%
28
NRLBS

L
L .
L
@
(1)
(U)]
(1)}
L
)
o
)

M

— et et it et (NS -

P43



Page
1/2

Date
2014/06/17

®

4

z
g wir
e e
o HO
R

w
5| &=,
o o

o] =

= (@]
DL ogn
MEHH

2

=

o3

=

<
-
—
o o~
by (@)
w N
o
T
L o
m =
J ow
T
C
n s

P44



SiRUSA
PARTS LIST

Series Subject Page
2/2
PK51 1 J ARM & MISCELLANEOUS COVER COMPONENTS TR
HES K EAEAE
2014/06/17

No note | Parts No.

1 K02-000001
2 K02-000002
3 K02-000003
4 K02-000004
5 K02-000005
] K02-000006
1 K02-000007
8 K02-000008
9 K02-000009
10 K02-000010
n K02-000011
12 K02-000012
13 K02-000013
14 K02-000014
15 K02-000015
16 K02-000016
17 K02-000017
18 K02-000018
19 K02-000019
0 K02-000020
A K02-000021
2 K02-000022
o K02-000023
% K02-000024
% K02-000025
% K02-000026

7 #1 K02-000027
B #01 K02-000028

4] K02-000029
0 K02-000030
3 K02-000031
3 K02-000032
kY K02-000033
U K02-000034
3% K02-000035
% K02-000036
3 K02-000037
3 K02-000038
% K02-000039
L K02-000040
4 K02-000041
2 K02-000042
8 . K02-000043
“ K02-000044
L] K02-000045
46 K02-000046
a K02-000047
@ K02-000048
9 K02-000029
5 K02-000050

FACE PLATE COMPL.

SCREW
TENSION SPRING

NPPER RELEASING STUD
SOREW

THREAD GUIDE NO4

THREAD TENSION NO.3 ASM.
TENSION ADJUSTING BASE NO3
THREAD PRESSER PLATE
TENSION SPRING B

THREAD TENSION STUD
THREAD TENSION NUT

E-RNG 2

SCREW

RUBBER PLUG

SIDE COVER RIGHT

SAFETY LABEL

SIDE COVER LEFT

SCREW M L=30

STOPPER

SOREW M5 L=3

GUIDE PIN

SET SCREW

BED,OlL SHELD

SCREW
BUTTON TRAY ASM.

CAM INDICATING PIN A

CAM INDICATING PIN B

SPRING WASHER 6.5X140X17
SIDE COVER LEFT

LOOPER COVER

SIDE COVER SPRING

SOREW M4 L=6

SCREW

OIL.DRIP FELT

SHOULDER SCREW D=5 H=2.
SIDE COVER RIGHT

SIDE COVER HINGE SHAFT RIGHT
SIDE COVER HINGE SHAFT LEFT
SOREW M6 L=6
MACHINE SUB BASE

SOREW M6 L=6

SUSPENSION SCREW B

ASSY SAFETY PLATE

SAFETY PLATE INSTALLING BASE
SAFETY PLATE

SCREW M4 L=6

WASHER M4

RUBBER PLUG D=125 L=4
SPRING PIN 50X10

DESCRIPTION

WA

&4

%
MR
24
LR%
LSaEak
BREGE
EBh

5
EpELE )
#i5
L#R
4]
BBz
HEA

f 1
fE &
24
ELES
24
S
Bl 4]
HihR
4]
ang
EfiiE R
EfiEm i
18
fEE
EEN
fERR
841

241
HHERE
81
&R
[GE+:3:3:70
MEERBE
81
NERE
841
BHEET
FERE
FERE
FER
811

28
Bz
HRY

PG PEPQ DU SIS gy v

(1)
(1
(0]
(1
@
(1)

—_ et . e PO s PO RO RO = RO RO s s s e RO A s B s e s

()
()
o

)

P45



Page
1/2

Date
2014/06/17

Subject

LOOPER SHAFT MECHANISM COMPONENTS

B E K DR AEAE

Series

PK511J

I V=

B o,

SiRtUSA

PARTS LIST

P46



. Series Subject Page
LOOPER SHAFT MECHANISM COMPONENTS
Date
PARTSLIST| PK511J S R A S
2014/06/17
No|note |  PartsNo. | DESCRIPTION ;
1 K03-000001 THRUST COLLAR ASM. tEEE 1
2 K03-000002 THRUST COLLAR D=1.94 W=7 i3 0]
3 K03-000003 SCREW 9/64-40 L=6.1 124 0]
4 K03-000004 SCREW eEE ) 1
5 K03-000005 NEEDLE_GUARD B4z 1
6 K03-000006 POSITIONING FINGER YOKE SLIDE BlaRgEE 1
1 K03-000007 SCREW M4 L=9 A 2
8 K03-000008 YOKE SLIDE INSERT Bl nniE 1
9 K03-000009 YOKE SLIDE Bl 1
10 K03-000010 ASSY LOOP_POSITIONING FINGER LEVER Eitiean 1
1 K03-000011 LOOP_POSITIONING FINGER CAM ROLL EigE (1)
12 K03-000012 HINGE SCREW D=6.35 H=24 R ) 1
13 K03-000013 SCREW 5k 4 1
14 K03-000014 THROAT PLATE SET 4154 1
15 K03-000015 THROAT PLATE §iR (1
16 K03-000016 THREAD BIND PLATE ASM. pF:d (1)
17 K03-000017 THREAD BIND SUPPORT PLATE NAET (1)
18 K03-000018 COUNTER KNIFE BE (1)
19 K03-000019 SCREW 1/8-44 L=30 124 @
20 K03-000020 MOVING KNIFE ASM. EH7 )
2 K03-000021 HINGE SCREW D= 6H-= 0.85 AEEY (1
2 K03-000022 ASSY LOOP_POSITIONING FINGER CAM Eistng 1
pA] K03-000023 LOOP POSITIONING FINGER CAM Eidtng (1)
u K03-000024 SCREW 11/64-40 L= 35 24 @
% K03-000025 ASSY CAM AND LOOPER SLEEVE LHEEE 1
% K03-000026 CAM AND LOOPER SLEEVE nEES (n
7 K03-000027 SCREW 15/64-28 L= 40 Bfd:43) @
i) K03-000028 LOOP POSITIONING FINGER CAM REAY a0 % 1
i) -K03-000029 SCREW 11/64-40 L= 28 Bk 4 2
30 K03-000030 LOOPER SHAFT BUSHING FRONT HEE 1
3 K03-000031 SCREW EF3:4) 1
k) K03-000032 LOOPER SHAFT i# 1
ki) K03-000033 COLLER ASSY Eilf 1
M K03-000034 ©COLLER #E (1)
, & K03-000035 SCREW 11/64-40 L=4 k34 @
% K03-000036 SCREW 5Fd:4) 3
3 K03-000037 LOOPER SHAFT DRIVEN GEAR ASM. & 1
38 K03-000038 SCREW 1/4-40 L=6 k34 @
3 K03-000039 THRUST BALL BEARING HRALE 1
40 K03-000040 LOOPER SHAFT BUSHING REAR kEE 1
I K03-000041 WORM WHEEL ASM. R 1
Y] K03-000042 WORM B (0}
1Y) K03-000043 SCREW 1/4-40 L=170 g4 @
“ K03-000044 CAM SHAFT DRIVEN GEAR ] (1
45 K03-000045 SCREW 1/4-40 L=6 B )
4 K03-000046 LOOPER Dk 1
a K03-000047 SiRg4
1./

P47



Page
1/2

Date
2014/06/17

Subject

NIPPER&THREAD TENSTON PARTS COMPONENTS
IR KB (B EDFEAE

Series

PK511J

SiRUSA

PARTS LIST

P48



Series

Subject

Page

SicUSA
PARTS LIST

PK511J

NIPPER&THREAD TENSTON PARTS COMPONENTS

R B (B EhFEAE

2/2

Date

2014/06/17

Parts No.

DESCRIPTION

No | note
1 K04-000001
2 K04-000002
3 K04-000003
4 K04-000004
5 K04-000005
6 K04-000006
1 K04-000007
8 K04-000008
9 K04-000009
10 K04-000010
1 K04-000011
12 K04-000012
13 K04-000013
14 K04-000014
15 K04-000015
16 K04-000016
17 K04-000017
18 K04-000018
19 K04-000019
2 K04-000020
21 K04-000021
2 K04-000022
23 K04-000023
2% K04-000024
25 K04-000025
26 K04-000026
21 K04-000027
28 K04-000028
29 K04-000029
30 K04-000030
3 K04-000031
3 K04-000032
3 K04-000033
K K04-000034
35 K04-000035
' 36 K04-000036
3 K04-000037
38 K04-000038
39 K04-000039
40 K04-000040
4 K04-000041
4 K04-000042
43 K04-000043
“ K04-000044
45 K04-000045
46 K04-000046
4 K04-000047
48 K04-000048
49 K04-000049
50 K04-000050
51 K04-000051
52 K04-000052
53 K04-000053
54 K04-000054
55 K04-000055
56 K04-000056
51 K04-000057
58 K04-000058
59 K04-000059
60 K04-000060
1./

SCREW MG L=12
NEEDLE BAR GUARD
SHOULDER SCREW

NUT
NUT
NIPPER COMPL.
LOOPER SHAFT BUSHING SCREWSTUD
NIPPER BAR BLOCK SPRING
NIPPER BAR BLOCK SPRING. SCREW
HINGE SCREW D=4 H=20
NIPPER SLIDE BLOCK SPRING
NIPPER BLOCK
SHOULDER SCREW D=1.94 H=15
THREAD PULL, OFF LEVER ASM
SHOULDER SCREW D=1.94 H=8
NIPPER BAR ACTUATING LEVER ASM
THREAD GUIDE PIN
NIPPER BAR BLOCK SPRING PIN
SCREW
WASHER
NIPPER BAR BLOCK
TENSION LEVER ROCKING PIECE
NIPPER BAR
SCREW
TENSION POST ASMNO.2
TENSION NUT
ROTATION STOPPER
THREAD TENSION SPRING
THREAD TENSION DISK PRESSER
THREAD TENSION DISK NO.1
TENSION POST NO.2
TENSION RELEASE PIN
NUT M6
SPRING PIN 3X16
SCREW
WASHER
THREAD TENSION RELEASING LEVER
ASSY_THREAD_TENSION NO.1
THREAD TENSION NUT
FIRST THREAD TENSION SPRING
THREAD TENSION DISK NO.1
THREAD_TENSION POST NO.1
THREAD GUIDE
THREAD GUIDE NO.1
NUT M4
SCREW M6 L=12
NIPPER BAR BEARING BLOCK
ADJUSTING, SCREW
WASHER 55X10X08
SCREW M5 L=14
SCREW
THREAD TENSION SPRING
NIPPER BAR SPRING_SCREW
WASHER
SCREW M6 L=14
NUT M6
THREAD GUIDE
LEVER
SCREW M4 L=6
WASHER 5X10.5K1

Baseg
BESHE
fasigs
2R
BEREHE
faia
RiREH
FR
BREY
24

s

K&
CEL
RigRas
247
B4k
BaEL
BRE
B4

BE

KB
RE#®
e

24
Fha#

L

%
BE

2R

B
wna#

L EE

217
it
24
2@
BREHR
Bt
217
ER
B
Eiigk
L
B&Rk
28
L:31)
HHEE
247
8@
24
247
FR
:31)
2@
247
28
EE L]
BaR
3]
2@

-t et it et (D it Tt (D et et et femh et et b b b et e (et D et s

m
(1)

P49



Page
1/2

Date
2014/06/17

Subject

RV EAIVR= DN T

FEED PLATE COMPONENTS

(VZEZ)%

Series

PK511J

SiRtUBSA

PARTS LIST

P50



SitUSA
PARTS LIST

Series Subject Page
2/2
FEED PLATE COMPONENTS
1 & Dat
PROTIS | fumstn. wmBamamss oo

Parts No.

1 K05-000001
2 K05-000002
3 K05-000003
4 K05-000004
5 K05-000005
6 K05-000006
7 K05-000007
8 K05-000008
9 K05-000009
10 K05-000010
n K05-000011
12 K05-000012
13 K05-000013
14 K05-000014
15 K05-000015
16 K05-000016
17 K05-000017
18 K05-000018
19 K05-000019
20 K05-000020
21 K05-000021
2 K05-000022
2 K05-000023
24 K05-000024
25 K05-000025
2 #03  K05-000026
21 #03  K05-000027
28 #03  K05-000028
29 K05-000029
30 K05-000030
3 #01  K05-000031
32 K05-000032
33 K05-000033
34 K05-000034
35 K05-000035
. 36 K05-000036

3 #02  K05-000037
38 #01  K05-000038
39 #02  K05-000039
40 #01  K05-000040

4 K05-000041
42 K05-000042
42 K05-000043
4 K05-000044
4 K05-000045
46 K05-000046
4 K05-000047
48 K05-000048
49 #02  K05-000049
50 K05-000050
51 K05-000051
52 #01  K05-000052
53 K05-000053
54 #01  K05-000054
55 #02  K05-000055
56 K05-000056
51 K05-000057
58 #01  K05-000058
59 K05-000059
60 K05-000060
61 K05-000061
62 K05-000062
63 K05-000063
64 K05-000064

FEED PLATE SMALL BUTTON
SCREW 3/16-28 L=6

LNDICATOR PIN BEARING BLOCK
CROSSWISE FEED INDICATOR
CROSSWISE FEED INDICATOR PIN
NUT M6

SLIDE PLATE CONNECTING LINK
HINGE SCREW D= 6.35 H= 48
STUD

INTERMEDI CONNECTING LINK
CROSSWISE.FEED GRADVATED PLATE
NUT M5

CAM ROLL

OIL FELT

OIL WICK

OIL WICK

CAM_ROLL SCREW_STUD

SCREW M6X12

SPACER PLATE

FEED_PLATE

INTERMEDI CONNECTING LINK
HINGE SCREW D= 6.35 H= 48
HINGE_SCREW_FOW_CROSSWISE FEED
CROSSWISE FEED LEVER

RIVET

FEED_STUD A

FEED_STUD B

FEED_STUD.C

FEED PLATE SMALLBUTTON
WASHER 5X10.5X1
LENGTHWISE,FEED_LEVER ARM
LENGTHWISE_FEED LEVER SLIDE
FEED_LEVER L

FEED LEVERR
FEED_KNOB_GUIDE_PLATE
SCREW M5X038 L=8
PLATE BASE (MB-1373)
PLATE BASE (MB~1377)
GRADUATE PLATE(MB-1373)
GRADUATE PLATE(MB-1377)
HANDLE AND_INDICATOR SPRING
SCREW M4 L=6

SCREW

KNOB
INDICATOR SPRING_ CONNECTING, LINK
SHOULDER SCREW D=6.35 H=9.7
CAM_SHAFT
LENGTHWAISE_FEED, CAM(X)
LONGITUDINAL FEED CAM

CAM SHAFT BUSHINGLEFT
LATERAL FEED CAM
LONGITUDINAL FEED_CAM A
SHOULDER SCREW D=6.35 H=4.8
SCREW 9/32-28 L=135

THRUST COLLAR ASSY

THRUST COLLAR

SCREW M6 L=5

SPACER

'CAM SHAFT BUSHING.RIGHT
SCREW 9/32-28 L=135

SCREW M5 L=8
OIL_RETAINING FELT
FEED_SHOULDER SCREW FELT
CABLE BAND

DESCRIPTION

P51



Page

1/2

Date
2014/06/17

Subject

BUTTCN CLAMP LIFIER COMPONENTS

HIFN IR IAE

Series

PK511J

SiRUBSA

PARTS LIST

N\

&

AN,
v

g

P52



. Series Subject Page
SirUSA P
P K 1 1 J BUTTCN CLAMP LIFIER COMPONENTS
- Date
PARTS LIST 5 SHATSRIR A A
2014/06/17
No | note | Parts No. | DESCRIPTION (013
1 K06-000001 LIFTING LEVER HHERAER 1
2 K06-000002 BUSHING RAGHE 1
3 K06-000003 NEEDLE BAR LEVER RARH 1
4 K06-000004 WASHER 8.5X18.0X1.2 1
5 K06-000005 CUSHION 1
6 #01  K06-000006 WASHER 85X18.0X1.2 1
7 #01  K06-000007 WASHER 7.5X19X1.5 1
8 #1  K06-000008 WASHER 1
9 K06-000009 WASHER 7.5X19X1.5 1
10 K06-000010 WASHER 7.5X19X1.5 1
1 K06-000011 CUSHION 1
12 K06-000012 WASHER 7X20X3.5 1
13 K06-000013 SPRING BEREE 1
14 K06-000014 WASHER 27 1
15 K06-000015 BUTTON CLAMP LIFTING LINK RABIE 1
16 K06-000016 . ASSY SLIDING_ ROLLER B 1
17 K06-000017 SLIDING ROLLER BE (1)
18 K06-000018 SCREW M6 L=6 847 (1)
19 K06-000019 ECCENTRIC_CAM A Q) 1
20 K06-000020 ECCENTRIC_CAM EEHELE (1)
2 K06-000021 SCREW M6 L=6 847 (2
2 K06-000022 HINGE SCREW D= 6.35 H= 4.8 ATRY 1
2 K06-000023 BUTTON_CLAMP LIFTING LINK Ji 41 1
] K08-000024 THRUST COLLAR ASM. D=9.5 W=8 LR (B) 2
% K06-000025 THRUST COLLAR D=9.5 W=8 i 378 )
2 K06-000026 SCREW 11/64-40 L= 35 L:37) 2
27 K06-000027 LEVER SHAFT #4 1
28 K06-000028 SCREW 43 2
2 K06-000029 LIFTING_LINK R 1
30 K06-000030 LIFTING_PLATE_GUIDE_ROD ASM RIEF () 1
3 K06-000031 LIFTING_PLATE GUIDE_ROD RAEH (1)
2 K06-000032 SCREW M5 L=16 84 (1)
33 K06-000033 HINGE SCREW D= 6.35 H= 2.1 AT 1
34 K06-000034 WASHER M3 #E 1
35 K06-000035 L_TYPE LIFTING_ BAR ROLLER B 1
% K06-000036 BUTTON_CLAMP LIFTING ROD A B 1
3 K06-000037 SCREW M6 L=10 847 1
38 K06-000038 CONNECTING LINK FRONT B GE R (B 1
39 K06-000039 JOINT STUD R 1
40 K06-000040 FEED ADJUSTING JOINT BEEL 1
4 K06-000041 WASHER 5.1X7.5X0.5 2@ 1
a2 K06-000042 NUT M5 Big 2
L K06-000043 CONNECTING_SCREW 847 1
“ K06-000044 NUT M8 TYPE1 Big 2
4 K06-000045 CONNECTING, LINK REAR BGE A (%) 1
46 K06-000046 HINGE SCREW D= 6.35 H= 3.2 EEL H) 1
4 K06-000047 HINGE SCREW D= 7.94 H= 4 R 5] 1
48 K06-000048 NUT 3/16-32 gig 1
9 K06-000049 NUT 15/64-28 Big 1
50 K06-000050 THREAD_TRIMMING_LEVER wigie 1
51 K06-000051 SHOULDER SCREW D=1.94 H=3.1 EEL §) 1
52 K06-000052 NUT M5 1] 1
53 K06-000053 THREAD_TRIM LEVER BASE WREEE 1
54 K08-000054 SCREW M5 L=14 47 )
55 K06-000055 THREAD TRIMMING LINK Lp-3EE 1
56 K06-000056 HINGE SCREW D=6.35 H=13.2 AER 1
7 K06-000057 | SPRING ag 1
58 K06-000058 SCREW M3X0.5 L=4 847 1
59 K06-000059 LIFTING HOOK By 1
60 K06-000060 SHOULDER SCREW D=6.35 H=2.7 AnEY 1
61 K06-000081 SHOULDER SCREW D=5H=7.2 AR 1
62 K06-000062 SPRING wE 1
63 K06-000063 WASHER i3] 1
64 K06-000064 SCREW STUD g 1
65 K06-000065 NUT 28 1
66 K06-000066 BUTTON CLAMP LIFTING LINK SET LE 7 4 (48) 1

P53



SiRUSA
PARTS LIST

Series Subject Page
1/2
P K5 1 1 J NEEDLE DRIVING PULLEY SHAFT COMPONENTS o
2 i  BhAE AR
2014/06/17

P54




Series Subject Page
SitUSA >
NEEDLE DRIVING PULLEY SHAFT COMPONENTS
PARTS LIST P K5 1 1 J EZ%% $mﬁ%$§ 2014D/E:Jt66/17

Parts No.

DESCRIPTION

No | note |
K07-000001
2 K07-000002
3 K07-000003
‘ K07-000004
5 K07-000005
6 K07-000006
7 K07-000007
8 K07-000008
9 K07-000009
10 K07-000010
it K07-000011
iH K07-000012
13 K07-000013
1 K07-000014
15 K07-000015
16 K07-000016
17 K07-000017
18 K07-000018
19 K07-000019
0 K07-000020
2 K07-000021
2 K07-000022
3 K07-000023
u K07-000024
2 K07-000025
% K07-000026
i K07-000027
Pl K07-000028
M K07-000029
2 K07-000030
3 K07-000031
2 K07-000032

BALL LARGE

PULLEY INSERT

BALL SMALL

SPRING

DRIVING PULLEY ASM.
DRIVING PULLEY

SOREW M4 L=6

NEEDLE DRIVING PULLEY SHAFT
NEEDLE BEARNG

GREASE RTETAINING WICK
RETAINING WASHER

SCREW M6 L=235

WASHER 62X0.5X1

NEEDLE DRIVING PULLEY CLUTCH D
STOP MOTION DISC ASM.
STOP MOTION DISC.LATCH A
STOP MOTION DISC LATCH B
STOP MOTION DISC

STOP MOTION PAWL SHAFT
STOP MOTION DISC WASHER
SCREW M6 L=45

DIRECTION LABEL.

SCREW M8X8

SCREW M8 L=17

NUT M6 TYPE3

THRUST BALL BEARING
SCREW

PULLEY SHAFT BUSHING,RIGHT
PULLET SHAFT BUSHING LEFT
DRIVING GEAR (A) ASM.

OIL WICK

(R)E%
ER&REA
(U033
BR
EL)gat 6
faEns

RHHE
RELR
ERGRBAREY
2
BHETRRAR
LE#k &
LHREFN
L& ®B)
LEHEE
flgik |
RO2E

4

ERAE
Bgs
-]

4
ERHRELE
847
ER&HE®R)
ER&HE®
anhRa
L-43)

i i

)
1)

—_ N . = o

0]
(1)
(1

P55



SictUSA
PARTS LIST

Series Subject Page
1/2
NEEDLE BAR DRIVING MECHANISM COMPONENTS
Dat
PK511J st EEhE S ato
2014/06/17

P56




Series Subject Page
SiRU3A i
NEEDLE BARDRIVING MECHANISM COMPONENTS
PARTS LIST| PK511J SHT (EEh IS Date
2014/06/17

No | note |

%
2

#01
#01

PartsNo.

K08-000001
K08-000002
K08-000003
K08-000004
K08-000005
K08-000006
K08-000007
K08-000008
K08-000003
K08-000010
K08-000011
K08-000012
K08-000013
K08-000014
K08-000015
K08-000016
K08-000017
K08-000018
K08-000019
K08-000020
K08-000021
K08-000022
K08-000023
K08-000024
K08-000025
K08-000026

1. #01SELECTIVE PARTS / 2.. /

SCREW 1/8-44 L=45
NEEDLE ROD
NEEDLE BAR BUSHING LOWER
NEEDLE THREAD GUIDE
NEEDLE BAR CLAMP
SCREW M4 L=12
NEEDLE_BAR BUSHING UPPER
NEEDLE BAR SLIDE BLOCK A
NEEDLE BAR SLIDE BLOCK B
NEEDLE BAR SLIDE BLOCK C
NEEDLE TQX1 #16
NEEDLE BAR DRIVING LEVER
SCREW M6 L=14
SHOULDER SCREW D=9.53 H=8
WASHER
OIL WICK
SCREW 11/64-40 L=8.5
THRUST HOLDER
CRANK ROD
ECCENTRIC CAM
SCREW 1/4-40 L=6
SCREW 1/4-40 L=85
OIL WicK
OIL_RETAINING FELT
OIL WiCK

DESCRIPTION

4]

it
HETE
B8k
HER

84
#ELE
SRR
SHHEDRR
SHHEHRR

stHEE
4]
GEL T
2R

ERGELEH@

84
R E
LS
b
84
L H)

3
2R
-
LV

+
L)

- ot it et et et T PO

001

P57



SitUSA
PARTS LIST

Series Subject Page
1/2
STOP MATION MECAHNISM COMPONENTS
o Dat
PKS11 B L B =
2014/06/17

P58




Series Subject Page
SintUSA >
STOP MATION MECAHNISM COMPONENTS
PARTSLIST|  PKS11 (5 I B Date
2014/06/17

No | note |

© —~- o B o P —

10
1
12
13

15
16
11

19
0
Al
2
8
U
%
2%
2
28
e
30

Parts No.

K09-000001
K09-000002
K09-000003
K09-000004
K09-000005
K09-000006
K09-000007
K09-000008
K09-000009
K09-000010
K09-000011
K09-000012
K09-000013
K09-000014
K09-000015
K09-000016
K09-000017
K09-000018
K08-000019
K09-000020
K09-000021
K09-000022
K09-000023
K09-000024
K09-000025
K09-000026
K08-000027
K09-000028
K09-000029
K09-000030

STOP MOTION PLUNGER ROD
NUT M6 TYPE3

STOP MCTION PLUNGER
SCREW M6 L=11

STOP MOTION_PLUNGER LEVER
WASHER

STOP_MOTION_SPRING

RUBBER CUSHION

WASHER

NUT 9/32-28

STOP MOTION_SHAFT

SCREW

SCREW 15/64-28 L=15.0

NUT 15/64-28

SHOULDER SCREW D=6.8 H=2.7
NUT M6

SHOULDER SCREW D=8 H=1
STITCH,ADJUSTING ROLLER
WASHER 6.1X11X2

WASHER

SCREW M6 L=10

STOP_ MOTION_TRIP LEVER
STOP MOTION TRIP LEVER BRACKET
SCREW M6 L=12

OIL REGULATOR SCREW SPRING
S SHAPED HOOK

STOP MOTION LEVER SPRING PIN
STOP_ MOTION LEVER SPRING
SCREW_STUD

PRESSURE APPLYING LEVER

DESCRIPTION

tHHER
B

I 2

L)
LEHEEREE
28
LEHRER
BE2R

EERENR

P59



Series Subject Page
SiRUBA s
STITCH SELECTING PARTS COMPONENT
PARTSLIST|  PKS11J | gy rapmspiey |02
2014/06/17

44 45 46

29
28
31
30 , @>
@ s
34 (OS5
U 35 f{"ﬁ%/
@
32 38 36 37
39%
* FOR 1373% [ &4 40

P60




. Series Subject Page
SiRUSA 2/2
STITCHSELECTING PARTS COMPONENT
PARTS LIST| PKS511J FEIRAR . 1 B MEn b As Date
2014/06/17
No note Parts No. DESCRIPTION Qty
'K10-000001  SHOULDER SCREW D=12.7 H=3.4 AEIET 1;
K10-000002  SPRING FORFRICTION PLATE WE 1
K10-000003  FRICTION PLATE ROTATING SHAFT BERAR SRS 1
K10-000004  WASHER 8.518*1.6 BEIRER R HA 1R 1
K10-000005 SPEDE SLOWING LEVER AT 1
'K10-000006  HINGE SCREW D=8 H=3.4 SEBET 1
K10-000007  FRICTION PLATE HOLDER ASM EERARAE 1
K10-000008  FRICTION PLATE HOLDER BRI 1
K10-000009 ~ SPEED SLOWING FRICTION PLATE R 1
K10-000010  SET PIN B 8 2
K10-000011  NUT 12105 1
K10-000012 ~ STOP MOTION RTIPPING LEVER CAM ROLL I ES BEAT i B A 1
K10-000013 ~ STOP MOTION TRIPPING LEVER ILEDE T 1
'K10-000014  CLAMP SCREW RERUE AT 1
K10-000015  SET SCREW FOR CAM i FE iR sT 2
K10-000016 ~ STOP MOTION CAM KNOB B M e sl 1
K10-000017  SPRING HE 1
K10-000018  SCREW STUD W 1
K10-000019 =~ SCREW FOR STOP MOTION CAM SHOE (- Eh g AT 1
K10-000020 = STOP MOTION CAM JI=: fit 1
K10-000021  STOP MOTION CAM SHOE 1 By 4 B B 1
K10-000022  STOP MOTION GEAR IR 1
'K10-000023  SET SCREW E 48 4T 2
K10-000024  SPEED SLOWING FRICTION WH EEL R 1
K10-000025  ROLL B 15
K10-000026 ~ SCREW [t 1
K10-000027 = STOP SCREW HE RS 1
K10-000028 =~ SCREW STUD 24 1
'K10-000029  STITCH SELECTING SPUR GEAR INTEMEDIATE  $t#R2F s, S 1
K10-000030  HINGE SCREW D=8 H=3.4 BEBT 1
K10-000031 = SCREW M5 L=8 84T 1
K10-000032 = SPEDE SLOWING LEVER R 1
K10-000033 = FITING PLATE HEER 1;
K10-000034 SHOULDER SCREW D=7.14 H=7 SEIBT 1
K10-000035  STOP MOTION RTIPPING LEVER CAM ROLL BN BEFT iR 1;
'K10-000036 ~ STOP MOTION TRIPPING LEVER LB 1
K10-000037  CLAMP SCREW RERHRST 1
K10-000038 = SCREW M4*0.5 L=4.5 14T 1
K10-000039  THREAD BIND NOTCH R 1
K10-000040 = SPACER P 1
K10-000041 = STITCH SELECTING LEVER SHECRIBH 1]
K10-000042 = STITCH SELECTING LATCH SHERE 1]
K10-000043  HINGE SCREW SEIZST 1
K10-000044  CONNECTING SCREW,FOR LATCH AND LEVER #4847 1
K10-000045 = WASHER 28 1
'K10-000046  STOP SCREW FOR LATCH BN Hh 1;
K10-000047  NUT #2108 1)

P61



SitUSA
PARTS LIST

Series Subject Page
1/2
THREAD BIND NOTCH COMPONENTS (FOR 1377)
PK51 1J FOR 13775%2_@14: Date
2014/06/17

P62




Series Subject Page
SitUSA >
THREAD BIND NOTCH COMPONENTS (FOR 1377)
PARTS LIST PK511J FOR1377E A+ Date17
2014/06/

DESCRIPTION

No | note | Parts No.

1 KT1-000001 THREAD BIND LEVER

2 K11-000002 CONNECTING PLATE LARGE

3 K11-000003 SHOULDER SCREW D=6.35 H=3.2
4 K11-000004 CONNECTING PLATE_SMALL

5 K11-000005 WASHER M4

b K11-000006 SOREW

1 K11-000007 SHOULDER SCREW

8 K11-000008 WORK CAMP FOOT BALL LINK
9 K11-000009 WASHER

10 K11-000010 WASHER 62X05X1

1 K11-000014 RETAINNG RING

12 K11-000012 NUT M5

13 K11-000013 THREAD BIND ARM B

0 K11-000014 NUT M5

15 K11-000015 THREAD BIND ARM SPRING RAC
16 K11-000016 SPRING

i K11-000017 SHOULDER SCREW

18 K11-000018 ROLLER

19 K11-000019 SHOULDER SCREW D=4 H=5.7
0 K11-000020 NUT MAX0T

il K11-000021 SHOULDER SCREW D=48 H=145
2 K11-000022 SPRING

B K11-000023 STITCH ADJUSTING CAM KNOB
u K11-000024 ASS. THREAD BIND_ARM A

LR
30
ARET
ERhH
ag

L 5]
ATES
Rk
2]

iz )
AR
28
EHERES
28
AR
il |
AREY
i3
AT
L1
L)
i} |
BUER
EREREA

et e et et e ot e et ot i e . A RS RAD s e A3 R s s e e

P63



Page
1/2

Date
2014/06/17

Subject

ACCESSORIZE PARTS COMPONENTS
B 1 e R

Series

PK511J

SitUBSA

PARTS LIST

P64



. Series Subject Page
SirUSA 5.7
ACCESSORIZE PARTS COMPONENTS
== Date
PARTS LIST| PK311J = EA
2014/06/17
No note Parts No. DESCRIPTION Qty
1 K12:000001 VINYL COVER E¥] I
2 K12-000002 SCREW DRIVER,LARGE B47) 1
3 K12:000003 NEEDLE TQX1 #16-2 st 1
4 K12-000004 BASE SCREW SET BiTAH i
5 K12-000005 RUBBER CUSHION 28 (4)
6 K12-000006 SCREW 15/64-28 L=68 84 (4)
7 K12:000007 WASHER 6.1X18.5X2 28 (4)
8 K12-000008 NUT 15/64-28 1 (4)
9 K12-000009 ACCESSORIE BAG ASM R4E 1
10 K12:000010 SCREW DRIVER ,MIDDLE B47) (1)
11 K12-000011 WRENCH FOHF (1)
12 K12:000012 WRENCH FREF (1)
13 K12:000013 $ SHAPED HOOK k) (2)
14 K12-000014 NEEDLE BAR GUARD HHERE (1)
15 K12-000015 CHAIN #% (1)
16 K12-000016 OILER WE (1)
17 K12:000017 ACCESSORIE BAG R44 (1)
18 K12-000018 HEXAGONAL WRENCH KYE AEHF (1)
19 K12:000019 V ROPE 820MM (LACING) K 1]
20 K12-000020 MOTOR PULLEY 60HZ 1300RPM ASM. KR i
21 K12-000021 SCREW 84 (1)
22 K12-000022 MOTOR PULLEY 50HZ - 1300RPM ASM EH®a 1
23 K12-000023 SCREW 84 (2)
24 K12-000024 THREAD STAND ASM G737} 1

P65



SiRUSA
PARTS LIST

Series

Subject

Page

PK511J

PK511J-T2 TABLE BOARD DRAWINGS

PK511J-T2 S4R[E

1/1

Date

2014/06/17

1020+

718

638.6

556.5

526.5

429

265.5+0.5

409

379
3225

2181

TETIISTTTIECIINICTT FITIIT T (AT =100 TITe e T e 1 A =y P I s e I T T T T,
B AR A G oA ol b oAl AN GAR RN AR AN AN MDA Ak S B AR R LR S AN AN SN S AN AN AAd AN AN
AAAAAAAAA Lo BAAAAI AN L d DALDAAA T bad |LARIAD BANLNI ADAAAANNEAANRINAAD LADAAIIAANLNAIANANAAD

v
o
+i
o
o

o-tot

11210.5

70

>

17

o

40,

@
gV]

o

140
1807

m
™~
-

250

500

7/

>

A-A

Profie
B-B &liE (1/2)

il

Profie
c-cslBa/2)

002T:() FHF

ZFRDRP | /7 [ ) B
w | INN/ T g

P66






